o
-

RN BT I ORABEREET. LCERAILY, ELCE

FEOFAL, B, METERHIMNICBTERETIN] 1L,
BIMHEURTNCBTRATTEN,

B ZORPBRIE. KN EFTIRBELTFAL,

* BBAADLD. FEEHBERETSBALBYET, -

H Before assembly, make sure to completely read this

instruction manual. In particular, make sure to read the
"1. Read before assembly” section before assembling
and flylng the unit.

- [ Keep this instruction manual in a handy and safe place.

% As we continually make Improvements to this product,
speclfications may be modified without prior notice.

[}
-1
J’n
‘;‘
7

™

LLA76

v2 V) U/I/"'/{:Hi

Gasolme—powered
engine specmcatlons

FEHT Mainfeatures -

¥ 4 H Gearratio
2HER Overall weight

£ {8 # Radio control device

INSTRUCTION MANUAL
Rt E L ES Vﬁ

c’f/ 90 01.&

" 8.08:1:6.47 ,
#18,000g Approx: 8 OODg

~URTRHek |

5eh 54— 1540 (158
Programmable transmitter set for model
helicopters 5ch 5 sefvos 1 gyro {optional extra)




. . -~
= B X - ~
Table of Contents N
a =
LA b AN VT BRA T 8w 1 1. Read before assembly ... ﬁ | 1
2L .. ; 10 2 Assembly : 10
3 -2z onT 35 3. Repair parts 35

A BTEEHIRICLTEEA TN
- Read before assembly |

L ot B - -
~ : . |

|

HMIUIZEDIRNCREDOHITLT For safety reasons, observe the following
BFUTFEL, precautions before assembly. |

E - - - . ‘ ‘

et e SO EDR—EREER BTS00 T5wE T, Thbank you very much for purchasing a Hirobo product. in order to
T s B P R FIC CORER BREAREITI(E be able to use this product safely, please read this manual before

= BARAESN, . flying the helicopter. Please fly the helicopter safely observing all
R LOETHH. AZBORH. REFELLEHHICABEOIATL  rules andmanners after having fully undetstood thé flight

<.§i$l:}v—)b>ﬁ°'?ji~j’i‘$-:'fﬂﬁ< FEBEIBE VW ILE T, precautions, the unit'scapabilities, and the best way to fly it
. l' //‘i‘)lztxff-}-nzm Z| DERIZOVT The meaning of symbols and signal words
e AT COHEBIIETO (A LY VT OBERAHBLE+,  _ The meaning of symbols and signal words indicated at the head
. WCERLAEE T, iR b TR EA S R I BT of cautionary notes are as explained below. Even lcomments marked
SCH DS ET, [ACAUTION | with may result in serious ha:m depending on
e, o . tbe circumstances.
| 1 M'dldfltfllvw
n e BoRMBELLL R ECCRBEOERLER | isiandiing cue to fatlure 1 follow
L= =3 iy WARNING | these instructions may result In
N A E = l“ﬁvﬁ<ﬂﬁ§¢ﬂ{kgb\b®° . A severeinjury or death.
- bz . Mishsndling due to fallure to follow
2 B BRA L 28 E I RBIZ RS T E R 2R RS these Instructi it In ser}
AR | L e, A CAUTION e Inarucfe may eaultinseious
o K® b | Brhcftbe TSR, J L® FORBIDDEN | po not attempt under any lclreumstances.
, - | _J
|
;;,-‘. T (@) :BEo8T. Bk AT Py AR M ARELTRE {NOTE) : Contains important information regardling this

product’'s assembly, operation, or maintenance.

LY TAHMBBEL R RAT. BELTOBBRUMT FIAYEML 1 Before assembly, read the instruction manual thoroughly
1 THheHI AoT{E8w, familiarizing yourself with the unit’s structire and assembly
' 2 T BROK-HELBRIDEN, Ay BB ORI 8 procedures.

SOSEE EES I onTRIEL AR F—HBRORE - T E Mo 2. Before assembly, check the quantity of parts and their

AT BEE T B EEI— N RO, b\, b OF— descriptions. After the packaging has been opened parts cannot be

HALH BESI T BNSEHAESBERO L SRR, exchanged orreturned. In the event of any mlssmg or defective
l' o parts, have thestore from where vou purchzltsed the product
—~ stamp your user’s cardand send it with the name and description

of the part(s) to Hirobo's Sales Department.

i
|
| . |




WARNING

Ty I VBEORIC Before starting the engine

. TfERED. MIFBEHBL T T, ! 1.
®NE.HIA (EF HE, UL, #ﬁ%%@ﬁ%%ﬂiﬂ'iﬁﬂ’

WHBRWT (X

l,:.

2. BHORREZEBL TLHZ : 2.

& HE, oL s,
& ABEVLETTR
L & N2

RU&MHHﬁ#ﬁ&w?(tén
RFERULT RS,
YOS TRATERLLT RS,

& B R B S0 < 'C‘liﬁlﬁ‘é-tt&u’("( FEE S,
@ 7 U BT MR Gd)%ﬁtiﬂiﬁé‘t{‘&h?( 7

- A,

I ROEHIBA FLARRETCRARTEEEZWT( e v,

& T,

& LFh HREDD
S FEATVAR.
S EDOEE. 20

;
As

SROW, BoTwWiE, :
BOBE TIER RBMAEMNTELOVA,

S HLEBEDH P MAOBHEHH BHE Hoh U HEEE R

HoTws Ao

HLEMERTTHSBH T ( R,

4, WELTHERALZWTHE I, . 4.
O BIBICEX VBT T2 L v F X u:
& ERBRABR I T8I, Mf%@ﬁﬂ?&ﬁLT(ﬁéw,
0%#@%%&%&$LﬁﬁﬁL&m?<téw

5 BHALLEBETRUEHT{EI Y,

*EZ2T, BARS

FEALTEZ Y, 5.

€ S, RITs-ED OB T VLR, RO RWT (&Y,
SRVER AICORIKELAT(NEY,

& LT RED

B, BTHEBRAL T K E, |

& R H B BT, mguuc1$§&L1<ﬁ$u,
6. F§4z~—%b/%%®IE&iﬂibﬂLT<f_éu: ’ -~
O%N?BmkﬁEIWTEﬁ%kﬁw#lﬂﬁwmbﬁLfé 6.

SCERERLT

(FEEy, : s

7. HBOERELTL RS, . '
0%%MLM%$mLﬁﬁﬂ&m#+ﬁﬁﬁL'Eﬁhﬁﬁ?a .
 FRREOREERET I MEEL T éf v,

L & Tﬂh‘ﬂﬁ@ﬁi@aﬂ

B REEHOLLE, + I-U)EEH#(@ i1

AR, IR, %@ﬂi’.ﬂiﬁkﬁ@’&&li?%‘f@ﬁiﬁﬂ_ *

BhtwhfEL

TLHEZ 0,

& BB TEEE (ko &) i+ L T ¢ 7" E,
S RHBLHR 2 @ﬁﬂ&%ﬁ&%f&ﬂﬂ EH@HEU)?E/T o T

(AW, BAES

LJET‘E‘ HT ki, EEJ:H’EE%JE

Fhitod—REEASoy oo 'J/f)'*)‘ “CATHERE

TlhoT{#EAw,

O%mﬁhhmfﬁﬁwxgﬂ@ahvw&wm‘ HEER~ D

(FA ot XA,
SBhhEEELT
8 WIESRZHERALT

% - ZEWA Sy 7 — ﬂ*ﬁﬁl-?ﬁ%é nt
CHRAw, |
{HE

& EBUF, kU uf— )bﬁ’ﬂ’fkiﬂﬁé‘ﬂ'[ha BRIEER AL B

AoboeMAL
HHhET,

BT HE O WP HOREREr 3R 8

9. LY eI LT, FROREARERBELIT(REY,
& IO RHBEEIMI. STOREFEERBL TS, » 9
& RELHILB/T TRV VEBBEL L TIES W,
omﬁomguﬁmwenatgﬁm/;y&tfamwms—c<

')

- This unit must not be operated by:

-4 Do not start the engine in the event that any abnormalities are noticed in the

=
Clear as much debris from the airfield as possible. ' —
@ Clear away pebbles, plass, nails, wire, rope, floating objects, or other trash from

the airfield.

Consider the circumstances of the surrounding arza.
& Do not ly in strong winds, rain, or at night.
& Do not fly in a crowded area. .
& Do not fly near homes, schools, or hespitals.

& Do not fly near roads, railways, or power lines.
& Do not fly near another radio controlled unit that uses the same frequency.

& Children.

& Menstnuating or pregnant women.

& Tired, sick, or incbriated individuals. '
@ individuals under the influence of drugs or for some other reason incapable of & - )

operating the unit normally.
& Beginners or individuals operating a borrowed unit should pmceed only after
having received safety instructions from someone familiar with the madel. |

-

—
Do not use the unit improperly. L !
& Do not perform any remodeling or configuration unsuﬂable for the unit’ s,
Ty -
functions.

@ Make sure 10 usc within the range of the limilations mdjcated([qt the unit

@ Do not use for aerial photography or crop dusting. e ¥
Wear appropriate clothing, i ’*’g& —
& Wear o long-sleeve top and trousers. i -
& Do not wear jewelry or objects thal may get ensily entangled. ’

@ Long hair should be bound to shoulder lengih, 4 -

& Wear shoes for solid footing. -
& Wear gloves should it become necessary to wuch hot components _E o
Put away screwdrivers, wrenches, or other tools. o —
& Before starting the engine, check that any Wols used in the asscmb!y‘, insﬁfaﬁoﬁ
or maintenance of the unit have been put away. '
Inspect cach past. =
& Before starting the engine, check for any damaged parts and make sure, ﬂlattheén :
unit operates normally with all its functions in order. - %
& Adjust the positioning of moveable pars and check that all-nuts and bolts are *-‘
fastened, that there are no damaged or improperly installed parts, and that t]v:n:c:.“mr '
are no abnormalities that would adversely affect the flight of the unit S
@ Chexck that the power supply voltage (charge of the batteries) in the remote control
is sufficient. - T =y
& The exchange or repair of damaged paris should be pﬂfﬂnnad accordmg lothe. .,
instruction manval. In the event that the desired operation is not mdu:a.tcd in Lhc .
- manual, ask for repair semce. at the store from where you purchased the pmduct
or at the engineering services s section of Hirabo's Sales Department. - o
& Beiore starting the engine, make sure that there are no loose SCrews, tllél all oL
specified locations are properly lubricaied with grease or oil, and.?_hé]_ the
transmitter and receiver batteries are properly charged. 3
Use genuine parts. . e -2
@ To reduce the risk of accidents and injuries, do not use panis other those shown
in this instruction manual or in Hirobo catalogs.

With the enginc off, practice how to operate cach part. " -
& Before starting the engine, praclice how 10 operate pach part, :
& Do not start Lhe engine before having acquired sufficient handlinig skifl,

o wen e et AF dha racrhand e




WARNING

PREHC DWT

FUEL | ‘

(vu/ TEREHS A A 1 DIRERESEETTOTIERELT
HEn
Oﬁn—ﬁﬂ%ﬂmammvgiﬁA
Oﬁvu/uﬂ%&ﬂﬁ<ka¢¢w®?mbﬂuLu+ﬁﬁﬁ
LTL#EE N, )
2 BT S IR, 4TI Y R RERRT, FARATH
STl T e,
3. KROM T, BAICRERER L Sv el 3y, Ficsatak
el 285 OFERIRT L OLVLT R 3w,
SBERI T IFEE VLS Lﬁﬁ&E.‘L TIENRFRSTRER- T
A,
0W§®ﬁﬁ“ﬁiﬁzuﬁ¥TTmf-ﬂf%ﬂfﬁb&of(
X
€ BERKPRIFALRWT{E S, ﬁ%@%nﬁ&bi?
4, BEIELRA T, RAMDBIIAL LEETT,
& F—BiaEI 8. drhe s, BT Lk ES Lf—ik'a‘
CICEMOBEZ T KL,

5 R, BETERT S dm b LEAT, L3V BB LT (R

s, )
6.%ﬂﬁ#¥/7%Lo#bL&>m&w%mﬁb&m BT b {RAT
LT A&, g :

bl

1. Gasclme Handle with care bﬁ*"ause the mixing fuel that is the 50:1oil for

mixing is needled.

& GLOW fuel or kerosene may cannot be used.

@ Gasoline is highly volatile and flammable. Handle with eare.

Stop the engine and let it coo! down sufficiently before refueling.

Do not refuel near a naked flame and especially not|while smoking.

& Refuel in a way as to prevent spilling and make sure to wipe np any
spilted fuel.

& Because fuel vapors and exhaust gas are hazardous, make sure to use the
product outdoors, '

& To reduce the risk of explosions, do not incinerate empty fuel cans.

4. Itis harmful to drink the fuel or pet it in the eyes.

. 4 Inthe event of an accident, induce vomiting or thoroughly wash out the
cyes and see a doctor immediately.

5. After refueling, stant the engine at a distance of 3m or more away from
where the refueling took place.

6. Fasten the cap on the fuel can tightly and keep it in a cool, dark place out of

-the reach of children.
’

ﬁVUny§y®MDmuE§ﬁ

Cautions in handling the gasoline engine

-
14
i

i

-: “‘n

lL——Fw(HA)
28 FRRGE - - 2SS (UleEEHE R,
Y754 FEEE s RAY R 5 ~GEfTR, OOV
"oOWFERET.
FENTS 2 L5 LML BOTHEELT{HEE Yy,
(T TR A—r—t— T oERENLYET,)

‘LH—HFw(Im

g - - 2E» L (UNEERZET,

774 Fﬁﬁ - LZERAT R BT Vs, -T-/.//V)[EIE‘&"?S'B&
T RA RO TREL T(2E v, :

QEEEL TR A -t — T2 BEENH Y ET.)

3 Hz-— Hb%ﬁELf'ﬁLEEL—— Mb@ﬁ%’&ﬁ‘&of( -3

.._\,]
4, WJ??ff FTL:ﬁGL@EOM #\1\—')/5"%,2'"-'35’/?%‘?’
fTlhoTAREw,

;S oAL=—Fu

A:Lpeedle

- " B:H=—Fn
- B ; H needle

1. L needle (Fig.A)

Initial setting -+ Turn{open)the ncedlc one and a one-cighth around from
the fully closed position. #

Flight adjustment Perform hovcring 5 to 6 times, and observe the engine
condirtion at that time.

If the rotation is not stable.tighten the L needle gradually {Be careful about
overtightening. If the needlc is overtightened, it will cverheat)

2. H needle (Fig. B) . \
Initial setting -~ Turn{open)the needlc one and a cne-cighth around from
the fully closed position.

"Flight adjustment --Perform a high-level flight several times. and set the H
needle by tightening it gradually to a position where the engine revclunon
does not lower,

(If the needle is seLtoa posﬂucn wnhm one tym from the: fully closed position,
the engine may overhieat.) ‘

%

3. After adjusting the H needle, adjust the L needle agam

4.. When first flying the helicopfer, use 2 to 3 tanks of fuel to perform hovering
" in order to get uscd to the operation,

-

SRITPE

While in flight i

|

EEAEBTERLELTL T,
& HEALD, EbﬁhtbtrﬁﬁfﬁﬁLawr<téwa
¢ EEE. MO BT LOTRTRAIERL TS,
2. ROBEE, TS EBEIE TS, -
& BEOHER LU, RESROEREETEI LS,
& ftEGE I UHERERRTLLE,

s @ BEOTT TN ). AR ORSENEREL 2L 2,

& FOEEBEMETRINLEE,

3 TV RBEIT AL IR, RO ECHERL T X,

0??§A WYy, BEEILVAFRICEZRL T REL T

-4

$ Lok tﬁﬁt%%i?‘*ﬁﬁﬁrk{' {2 &,

O EBROR2Y FADAT 4y VRERY, 2vIvaxyr7
VI —FEN BAT—DIETA FUr7RECHII LY
HBREL TS,

4. EHOBNMH D i‘f@'(lilﬁ‘%ﬁk#ﬁ"%%}\n&u?( &
~ Vi,
5. ﬂlﬁm@t DEedF—%FoTRBELALEI M,

& - EIC RIS oBR Y, WEE L TRMHOBER, EHCLY

HEThEMms Y, BHOhFEROFEREL DY ETOT, Bk
. MEME L S LTI,

SEBLTLI LI, HTVREFCETIEWTIEEY,

SEADERIHSAMTEL T T, BELRTIALAL
HigpERIz LMD T,

6. lv?vﬁ&ﬁugkxbﬁmﬁﬁmvvv ryvY kbl

———ar % I e e @ e b2 B 1.

i. Do not cperate in an awkward posture.
4 Do not operate seated or lying down.
¢ Because slopes arc shppery exercise caution so as to not oose your

footing.

2. Stop the engine in the following situations:

4 When adjusting the unit’s body or the transmitter.

¢ When replacing accessories or parts.

@ When the body of the unit is out of alignment or when abnormal noises
or vibrations occur.

& Whenever some kind of danger is anticipated.

3. Exercise the following precautions when staning the engine.

@ Check that there are no people, animals, or obstructions in the surrounding
arca.

¢ Hold the unit securely in a stationary position.

& Check that the position of the transmitter s throttle stick and the engine
carburetor are at their lowest positions (idling).
4. To reduce the risk of injury, do not insert hands or objects in rotating parts.
5. Enjoy the flight while observing safety rules and mannrl:rs
¢ Fatigwe brought upon by continuous operation for Iong petiods at a time
may result in impaired judgment or acmdents Be sule to take sufficient ]
- rests.

4 Whep operating, do nol get too close to the unit.

& Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.

6. The engine and muffler become very hot after starting the engine and remain




4\ BE WARNING

After a flight

e T

I BRECARELT(REY,, & ,
& T CEABOERET RV Y o@aalﬁm‘éﬂ%mfﬂfﬁ
BLTLHEEY,

@RS EROTEE, BIEFICE- T A,
2. BHALBRBELTLFI, d
QB LI-BNT, SROFOEMLVED -5%.%’@;["( (77X
v,
3. AN, BKELYORGEE, $idtof- (HE}E%JK*BI.
FTUr =LA BRLATEE N, ;
.fﬁﬂ@m%@#“ﬁ%gmlﬁﬁﬁﬂfL)&h’ﬁﬁiﬁﬁ%T’E
LT AU EEERML Lk, $é&‘?’ﬁﬁ®ﬁ"@c‘:&

& R1F. WEER D s G CR, BRLTH BEﬁ' LTie
W, Z ‘9)1% CEBEE, FE@ME%DD%H‘-@:&E.LT (S,

L 4 TF&RU%ﬂﬁ%@ﬂHI@&‘ﬁILKﬂE@ﬁ:ﬁE%%%ﬁ“[‘g Tk
RGN ETOTTLORLTEE Y,

.ﬂﬁﬁ%’ﬁ'ﬁﬁli R D%k, ﬁ&?ﬂ@ﬁﬁ’i‘%( -0, BikE
Lodh &.'iﬁ'LT(f’éL) '

ﬁﬁl;")h‘f - ;
MRITIEEL . H@kﬁﬁ‘ﬁ%ﬁ!ﬁ&hl'Hcl‘ﬁhﬁﬁﬁﬁiﬁlmﬁé'w’?

“‘("1‘4' V- )’EE\‘?’%EL’CO’&"M ,

1. Conduct a thorough inspection.

2. Store the unit properly. >

—

& Immediately inspect each part and retighten or replace any screws that . -
may have beeome loose or fallen out.

SR LTh, ABSRT CERER-T (R, & Wipe away any oil, dirt, or waler. -
& EBIERTTI B REY v7 ¥ ALy~ WCD#JSH’E"?' & If storing for an extended period of time, completcly remove the fuel
RTHEW->TLHE Y, from the tank and carburetor.

& Lubricate or replace parts according to the instruction manual.

& Store in a dry place out of the reach of children. —

3. Inquire about repairs at the store fram where you purchased the product or -

at the engineering services section of Hirobo’s Sales Department.
& Individuals lacking proper knowledge or tools necessary for repairs may
not only impair the performanee of the unit but may also increase the -

-

risk of accidents or injury.

NET. & Tum off the engine before performing any repairs or adjustments.
& BH, FRETsLEig, v "/%ﬁ_ﬂ: L ’Cﬁ'& 2T ES & Repair all damaged parts before storage. Make sure to use only
W, designated, genuine parts.

& Do not perform any remodcling or reconfiguration of the unit’s body or
peripheral equipment. Doing s0 may impair the unit’s performance,

& When storing or transporting the unit, secure it firmly so as to prevent
fuel loss, damage, or injury. -

Noise
When flying the unit be sure have the muffler (silencer) attached in order to -
avoid disturbing people in the surrounding area.




EIIRMIAY Q7Y =2 R2IC
L ERDFLWEL BT

For safe handling of the radio controlled helicopter

SRIC, RGO VBT E LIS BREEHL A% L7 ~
Ya7y—ngs, EHCRNBRIFEFTHEFH>THEE L,

FOBE, RTEIKREL WARNEEFT s hTtwE T, KR
BRCO~N 275 —QANBTEFBIRTIEZ N PER TN, R
EMEAZERBBEAMOELYNS Y VA, A—. APHLRLIIE
o, RITASREHIC RN . SALEEREL LT,
RiTFoBEHZRBEREIVEGERVINIESVEN T TOT, 47
FEAFBICIAL TR E, L CRABEBHRDI -
RETEEA~BRIEE Ay,

RETOMEREHSEE LRI, BTREBEL TS, RiTH
K, B—%—-7L—Fritillit 2 oizBe, @Rk nuLsT
b, BRCEMLREDRIANHBEL TwEI Wb T, 0
FETCMITLTCwE L o—-F—DOREVKE { 4D . 851200~2000

" ElfTEORERIES L Twio—F —ORE RS 704 FSRUFHL

D, O—F =T~ Fan¥—S ol TR &
7. “

HLTOED L RBHHRE L 5 3 CIRREEE LT RS v,
BRBLTHIERR WAL TR S,

In addition to the standard precautions previously mentioned reganding radio
controlled engines, please observe also the following precautionary items which

are specific to helicopters. |
|

WARNING

For real ahwafu:uict pre-flight inspections are m.and.atorly The radio controlled
helicopter when in flight is essentially no different frtl{rn a real aircraft even
though it is small and can be flown easily. It may be a great nuisance to others
and, should it strike a person or vehicle, may cause seviere injury or damage.
The aperator of a radio controlled unit may be held liable Ifor accidents occurring
during flight. For this reason, inquire at the store of purchase about special
insurance that may be taken out for radio controlled de\!;ices.

Make sure to inspect the unit thoroughly before flight ind in the case of any
abnormality. If the rotor blades should strike the ground during light, there
may be tiny cracks or loosening in various places even though there may not be
any visible damage. If flown in this condition, the cracks may increase in size

" and cause severe accidents such as the weight flying off from the rotor’s interior

or the roter itself, which spins at a speed of 1200~2000 pm, may fly off from
the blade holder.
If in doubt about the condition of any par, replace it immediately using only
genuine parts.

7714 NI OHBERR Pre-flight inspection
%muﬁ OF R HYTEL Mo LEeRUHTEYE ﬁi‘}'{ (X 1. Bepinners should have safety and technical guidance from an experienced
. BRI ERTT, individual. Teaching yourself is extremely dangerous.

2, ﬁ-ﬁ‘{iﬂ)'}'/ FRENFIZREA, BENZVLHERL TS téw
Urh =20y FR7U ¢ AY — 9 D 3 AL VHREL
T{EE,

L Ly ORI AWROHEREL TLEZ v,

5. O—F—7L— PIEeafsuh, 71— P ¥Rl A
EBBLTHEIN,

6. B—F—7L—Fohoad Hifﬁt:ﬁé’«h*cw:sia%%l.f(
AWV,

7 THERR. 2EB. AT Ry — 7—%0)»\/70——§ﬂm+ﬁﬁﬁﬁ
BEL T &,

8 MEEUFEEORMERIL TL{X 3V 08 2 — 7 oifhnihn
e 74 A8—OF-TEY, X, Il U o B E I AE s
BT ) TR RfThox P Bk b BBEERIC D At

. ABRAEMENET.

9 TISV/ORBERBEL L EZ W Bd{ o075 YRBEH%
PBOER Y TR TRTROL I ik S BEBERICO%
BEEEHHY ET,

10 MEoR (BEREBELTLHEE Y,

1. STOH—ERAL—XEET 2R L T {2 v HEED

LU BEERBEREORE L 20, tonABRTT,

12 P4 0RIEL (ST IR L TR L RICHHREBICE
WTRBFEAREREEL T LS,

13, BRESSOMEMOBMERBL TV,

Check that there are no missing or loose nuts or bolts.

Check that there is no ratile or loosening in the linkage rods or adjusters.

Check that there are no loose bolls in the engine mouim.

Carefully check thai the rotor blades are not damaged or cracked, especially

in the vicinity of the blade holder.

Check thal the rotor blade weight 1s safely fasiened.

7. Check that the batleries for the transmitter, receiver, self slarter are.
sufficiently charged. l

8. Check the condition of the fuel and fuel line. Bent tubes, clogged filters,
and espeeially old fuel may not only render the engine difficult to start but
may &lso eause it to stall mid-flight resulting in crashes.

9, Check the condition of the plugs. Old plugs may not only render the engine

difficult to start but may also cause it to stall mid-flight resulting in crashes.

Sl el

&

10. Check the reach of the radio waves.

11. Check that the servos operate smoothly. Their malfuLetion may cause a
loss of control and increase the risk of danger.
12. Check that the gyro is operating properly and, especially, in the right
direction while starting the engine.
13. Check that each part of the unit’s body is sufficiently lubricated.

—_—
———




A\ BE WARNING ~

TS5 NRORSRR g

In-flight safety check

LY e sk ez Ui %t% H DR, %37&31‘1% 5%
LONRVIDRIEEL T {7 E L,
. AU BEEOMAENwWI L %Eﬁ%LT,%@ﬁ—*ﬁ%‘
BOMBIZ A4 v+ % AN EEROAT Y FARF 4y ZRTF
VLRI YD VEBORMEICEy F LT (&0, ok S8
REsTH, 74 FAT 9 7/A09 b AG—AFY 254 hE—
FEORA v FUEC X ) * + 7L 5 ~OBEY T ¥ VAT E
RWiVEEHLED ETO T, HTHEUECRL TS,
XY yviBicR AT —F -~y FELobmb J:IEIEL&\»
FIFTHIAT(IFE N,
I/VV%Q&H TP R TI— Wﬂﬁﬁh&bi?@
CRBIZEELT (RS,
ﬂﬁ%mea«U:fﬁ @&ﬁm‘1VVVﬁm&ﬁﬁlU,
B X D 15m DU ERERIBBT OFi% > T (RS b, 27, I
OREHEE L RITBAIC O ALEREY. Eﬁ'ﬁ%#f;wﬁ:
BEL TS,
B L3 A, F S v o Y (Ko — 9 DN A%
BT (&, bvv#/7EﬁﬂT5§AT5,ﬁ¢w
SmBURIGE Tk vt (&,
T RE L RE S, Eﬁ!’tﬁ‘%#%;&:Lf—i&% TR
#, VI VERESCHRRERL T (R &y
MHLRTPMB LB, FHeERORRA &' LN ETOCT]
W—W%?T—%?U\ﬁ%mﬁ&?b913%+k<ﬁéwn

1

Check that there are no objects in the surrounding area that may get~
entangled or struck by the unit,

Check Lhat Lhere are no olher operators in the surrounding area using the
same frequency and, after turning on first the transmitter and then the
receiver consecutively, set the ransmitter’s throttle stick and trim to their
engine starl-up positions. Depending on the wansmitter unit, the carburetor
may not be in its engine start-up position due to the positioning of the idle-
up, throttle-hold, or flight-mode switches. Make sure to return them to -
Lheir start-up positions.

When starting the engine, make sure to hold the rotor head firmly h)' hand
50 as 1o not let it rotate.

Because the engine and muffler become hot immediately after the engine

is started, exercise caution so as to prevent burns.

When waking off, the unit should be positioned 15 meters or more awai"‘ﬁ
from the operator. Be aware of the conditions of the surrounding area and
check that there are no other people or dangerous obstacles.

Just before take-off, adjust the tracking (each rotor’s track}. Even when
checking Lhe tracking, do not get nearer than 5 meters from the unit.

In the event that abnormal noises or vibrations should occur, land the unit
immediately, stop the engine, and check the cause of the problem.

Because operating the unit improperly or recklessly may cause accidents i
or injury, observe all safety rules and manners and enjoy operating the unit
safely and responsibly. i} .

771 MRORERR !

After-flight safety inspection R ——

T g

gt

RiTO#ED 275, F CREBOARET > TL{H SV AT DR
BHVBBESHILL, HTEME L TR 3w, KTHOURHSS
g, TRLTLE SV, |
WHENSEFhOEEN- T KX, :
EWE%@RE?%&M%H;WH9/9RU%¥7VQ -
DI ERED> TR, ;

L

Immediately inspect each part after every flight. Be sure to replace or .
retighten missing or loose screws and replace any damaged parts.

Wipe away any oil or dirt. '

If the unit will not be flown for 2 long period of time, empty the fuel from

the tank and carburetor. :se

REHA 1

Storage area

)
!
B

I s

ﬁmﬂﬁwéﬁwﬁﬁEﬁk&é%ﬂﬂﬁ%k&ﬁL&m?(
Ty, p
STEALOIWHRCHRELTEE Y,
9V7Eﬁﬂ%m%Lt§$«U37&-%&?L&“T<ﬁ#
vy,

==z
I%\

LYYV RBEE, BTREROADTY FA Y ARAT—0f
Bery v B i s o L #HAL T AR,

Iy YORO—H) OB TA KU > IHEFR ) BER,
BB —F =~y FHEEL AL Lobhh LIPS AT, 7
o TCRE, Ffe, FRAR I TAERL TR, -

1.

2

Do not store in an area exposed to direct sunlight or wbere temperatures

—y
may rise (ie. in a car). Instead, store it in a shaded, well ventilated area.
Do not store the unit with fuel in its tank. .

CAUTION

After starting the engine, check if the engine stalls when Lhe transmitter's
throttle rim is at its lowest position. o
When adjusting the engine’s low throttle speed while idling, be sure tc:;'”
hold down Lhe rotor head firmly so as to prevent it from rotating. Be =-

careful of exhavst fumes. ] .




|

How to use this instruction manual

HAEORS

e

WITROEE

1, YA AIC RS B CRAT. BE LR OMERUE FH% B
ML ThEHURA-TL S, TLuHlrEfThiwE i
DURERIMTE R (B Th (. KERERTT,

2. Bzt aulc, RO - NEE2ERISH {F A, Ay 75
DB, BEOFTHR, BSSiouTdElbhE T, F—Ba9
TR - FhAsH--BEIR. BRRTTS, FREI - NIUR
HEDOHIE S 6\, EuH— A - BRATET. BAHE
W% % RO b R (TR,

0 DI —rHHIEER. AV y FEREALT (2

1= vy, :

@ FWBOEMESHI LT MEORRS v 25 FoT (22

Vs,

-

Pre-assembly precautions g st

1. Before assembly, read the instrection manual thoroughly and familiarize
yourself with the unit’s struelure and assembiy procedures. Failure to
assemble the unit properly may not only result in impaired performance
but may also increase the risk of danger.

2. Before assembly, check the quantity of parts and their deseriptions. After
the packaging has been opened, parts cannot be exchanged or returned. In
the event of any missing or defective parts, have thc store from where you
purchased the product stamp your user’s card and send it with the name
and description of the part(s) to Hirobo’s Sales Dep‘amnent.

“

{I) Apply thread locking agent at each location indicated with
the mark,

@) Inthe insl:uction manual, refer to the column on the Jeft-hand side to check
the type and quantity of small parts.

| ,
R L G
Attachment of the wash-out

13

-

L B
A I YA T A R 1

chaas

: A xwieaToh ASSY M2*10PH ;
Wash-out guide pin Wash-out assembly ( . —
’ ﬁg faif » B IR J// —n |
O Check the direction. WE 7 I3
R RFELR (D) e 5 _L
Pivot baolt (@) *
. - Down

ofexiy

EHo bR (B) oo 2
1™ 1|=Pivot bolt (E)

VARV (T
Pivot bolt (E)

P A=l oo irnmnnns 2
* @5 ball
@ (o é‘,‘; Yty LH (D)
M2ZXIQPH - eorveerresen 2. Pivot bolt (D)
vy

1

RS OEA. RYE. EEN
Bl | Part name, full-scale lliustration, ‘“!f' quantity.

r O ;‘-;'5,;/_171,_ R oIty R (E)
([D ij y EUAYRHVE (D) RUSSE—MERERE T E

O Attach pivot bolts (E}, pivot bolts(D} and ¢5 ball
with stands to the swash plate assembly as
shown in the diagram below.

A0y a7l —k ASSY

Swash plate assembly
bk (D)
Pivot bolt (D}

EHybFENNDO R FH
How to distinguish pivot [bolt(E} from
pivot bolt(D).

L=5mm @ | L=7mm

VAL D) YREYRELE (E)
Pivot bolt (D) Pivo:t bolt{E)

ERsbH b (B)
Pivot bolt (E}

-Ah B

¢ y

LA WARNING

FETOBGE, X, BHUAOBSERIEDVT. HRETARE
ToTVEEADOT, BHRECTRMELHEDET, TOBE, —
POREEEVHNETO TS TRIEE W, '

Due to a lack of proper testing, please acknowle'dgs that Hirobo
will not take responslbility for accidents resuiting from
remedeling the unit or from the replscement of parts with those
not manufactured by Hirabo. l

[




RIDOBERETY1IXDORA : - How to read part types and sizes ”
AEATOCIERL TV 35, ROMEILETwET, The symbols shown in this instruction manual are shown as below:
o ﬁiﬁtii ') A=At BT, XPeRERY LﬁT IhTw ® The unit of measurement is the millimeter. The lengths, etc. shown
TyX—paed, in the following are indicated in millimeters, o
FRELX T Yy AT Y2 as7H—Il
' Pan-head screw @ —f Set screw o5 ball
= 1
L = 12mm _‘ 8 T i @
. S ? pen s
| Max1zpH :M3X4SS amm oSTR—L =
3mm _ @5 ball 'l
; m ]
vy 7RG 21— B R AFN 3mm
| .
Cap screw () Shoutder screw ) Bushing “++
S M2X4 58T
= W2X4 58l 15— 3X6X7 e
_ M3X8CS ] . M2X4.5 2mm 8mm
. 3mm shoulder screw Collar 3X5X7
L H
SYEI T RE L Fy EY Ve
Tapping scrow 1 — Nut 3mm E-ring smm .
il Sl T e
4 | _ —
o} M3 F v b @6 EU e
M3X10T5-1 3mm ' M3 nut 26 e-ring
T i -l y
S yYy T 228 FAOVF Yk h5— Sy - e
Tapping screw 2 : Nylon nut amm Collar i i '
-7 . . :
§Ee—— & — B
L zve | Marqavrur b—]
M3XBTS-2 amm Grooved | T2 g;wlon :‘:m’ ' #15—5X8X5.5 8mm :
; Callar 5X8X5.5 _‘J §
my x ' | 73vrmvoe— RSARRPYLY 6mm
Countersunk screw _f | Fiat washer _ %’linl Thrust bearing 1 ——
12mm’ =}1mm W g Z) j 4.5mm
M3X12Mt X | ! =]
Max12 N FW 23Xe9X1T 9mm Brg. 26X212X4.5H L—41'2mm .
countersunk screw 3mm : ’
' 4mm , e
my v L 7ERX G RPUDY A% /AN
Countersunk \apping | ' Bearing ' “{amm Button bolt
screw @
= e - ' — amm :[Brnm
E 10mm ! T 4mm v .
max1 :)1(1111;5-1 v _ Brg 04XoBXAZZ @ 25 M3XBS UL P -
e .5mm
countersunk TS-1 - Brg. 04Xe8X2.5F2Z m M3X8 button bok
L - | L—— 8mm
i =
TPE R 1, BRICHI R D A5 LD BEATT, LT sl carrect () C@ ~
BEVDHH FTH, BRAIBEECEEEINDIETLHIATIES:, &
L, LOTERLRIWUEpRLD de)Tx WAL ER T ETL Thws
BHEVTLES W, Wrang X
J Tapping screws cut threads in the holes of the pans When screws are difficult to -
P TN T, [ TP R S, PR & S R B U R [P



BELLA7GZ 7 51 RS BIchicF v FEBHICHBERED (3150)
Necessary items not included in the ‘BELL47G’ kit (Not included)

LEESL DIz, UTobLoNBETT, (BI5E)

In order to operate this machire you need to purchase the following items which are nof included in this kit.

{ 7Oty -
Radio set

IS —F——if
Elevator sarva

7y —HER2-V
Exiension cond with filter

2513-040 ¥2,940

HY w21 771 N =501

2513038 ¥315

24 ¥
AR wil () ‘>
Transrmitter $ l:/ég
Nigd 287 7 ¥ — | I
Nied bartery j.:_:ﬂ
i N IvbR—ATYT / J
"‘ Comrol amplifier
gy Fy—y ASIVEEHY VY PR LT — i S
Pitch gauge Mixed gasoline and oil Fuel filter Fuel pump

A T E Cl_aution

suavF2LTREMT
EFEtA. HUVVEEE
BLTCRED,

Do not use silicon tubes.

Phillips screwdrivers

(¥2,800) Gasoline : 2 cycle ofl =50 1 (¥300) Use tubee for|gasoline.
i ERTE | Tools necessary for assembly
(+EF1x- FIFRYF nus—+47 |nys EY R4~ | BUTFVTUR | FFLVF
A Long-nose pliers | Cutter knife Scissors Pin driver Molybdenum Cross wrench
| Large"and small . . grease

Far wopdworking
(low viscosity} 2515-146
¥1,575{¥1,500]

For woodworking

| KTR(E8E)2515- 146 HERMRBA (E%%) 2515148

For impacteat
rasistanca (fow viscosity) 2515-148
¥1,575 (¥1,500)

ATA (i) 2515-147 THERAIEA (i) 2515149

For impactheat resistance

frmeeft 1om wneem et SEAE 447 (mandinm wernciy) 9515140

242 (h¥REE) 2515-150
242 (medium strangth) 2515-150
¥945 (¥900)

262 (BRe4fE ) 2515-151

RN fRink ctramatht K458 384

(ball link) driver

2513-024 ¥630
(¥600)

(ball link) pliers

&

2513-041 ¥3,675
(%3,500)

IR+ HBE
Epoxy-resin

8

}

\m,

-
Nipper

@ﬁ
J \J

2513-045¥840 (¥800)
| (3T / Curve) g
2513-046¥630 (¥600)) 2513-042 ¥840 2513-044 ¥315
{2 =/ Mini) (¥800) | (¥300)
' i YOy o H QwRIvR QuiRIvE "BLYF
mrﬁﬁ&gﬂj Quick dry"‘g glue ck":.lg agant - < '_5"!' FAC] ~ ‘/? A"Bn hex socket
y = Rod -end Rod -end

driver
1.5mm 2513-054 Y945
(¥300

)

2mm  2513-055¥945
(¥a00)
25mm 2513-056¥945
(¥900)

amm  2513-057.¥945
(¥900)




2. fHIL#R _gAssembllng Section

1 | |Z¥Ta7¥ Y-l
Assembling the landing gear

r RSN OR 3 ES S iﬁ@i&&&'&?%&n @1 (D Fasten the screws for each part after removing ail the
@ @ TR R TS, hends on the flat platform.
@ A¥yFFvor R REE VBB EITVWET. @ Fasten'the screws after installing the skid pipe caps.
M2 Froah vorereemenenens 24 ¥ AVOFIIRF T AERVWTLLY. w It is recommended to cut any remaining excess
M2 nut . >, portions of the screws.
© B : 3
MEXBCS <<errmrreneere-§ ) .,{ ’

E

¥
)

@ @ T FUTHALTFY -2 T
s Landing gear band
MEIX20CS - eemrarremins 8
W IT—E Y , % M2x20CS
© Brmmmm Silicon caulking Ty g;mxlscs _
M2XIGCS +orvveveseeeee 16 1-' AFvksi47 T
N S

G

Skid pi
Sy A I A ud pipe cap

7\_.\,_..11,-{-'.”7 Landing pipe
Skid pipe

M2x15CS

: E‘/z{w&f'wb
i anding foot ; ‘&
& M2 Foh % "£/$>M2x15c =

3 P = -
M2x6CS M2 V M2x20CS Silicon caulking - .~

g‘ljd""j;j TIvr7—2 JAADRERB CBIT S THS I 1 AT TV ALY
pipe eap . Toh RFPRSATET S TS EX— AN OBA
. - M2xecS B ) T Y S RAL TR E |
2 7b— Aﬂ)ﬁﬁ.u. 1 : Apply silicon caulking to the joint portions of the
. landing pipe, landing foot, skid pipe and Janding?
Assembllng the frame 1 gear band in order to prevent noise generanon""f' 4
) © Ao }Hlf“f‘“"?h?&‘ﬂ'lﬁ'd’i'ﬂ'o {D Install the throttle servo. E
@ BWan%M3x8CS, M3+ 1>+ yhCHifHT @ Fasten each part with the M3x8CS and the M3 nylon
@ m T+, (L) : nut {temporary fastening). :
SOk DI AL M3X8CSIE[7] CHEBLET, '
MB3XBLS rovsremremeeee 4 - Use the two pieces of M3X8CSs. which were s 1
used for temporary fastening, for assembhng Eiko %
. the driving portion as shown in - -
Temporary
: fastening . -
M3 ARtk g i )
M3 nylon nut ! M3>8CS ¢ pommE.
20V h7L—A >
Eront frame -~ ;

@ (fummm

M26x16TS2 (&) -4
M26x16TS-2(washer attached)

g:l
—ﬂ{mlﬁ"f‘)l‘ srvaeaien B
Servo attaching nut

Ny 7L—A
Rear frame

& 7avk7l—4A
" Front frame

M3 +Aadwk
M3 nylen nut

N -/

L 4T L— b
-] Main frame .

Servo ez
attaching
nut e

-—

, 20—
M2.6x16TS-2 (&) Throttle servo

s M2.6x16TS-2 (washer attached)




d

7L—-LDOEN-2
Assembling the Frame-2

Y .,
TRTHIS b AVREH L CREE. &
BoF e FEAMBL IO T,

' N

e
O @

M3 FAD>F b e 32
M3 nylon nut

Do the ex};ra fastening after
temporarily assembling every nut and
screw on the flat platform so as not to
bend it.

' N c
o
TO. Bum
M3X10CS oo 2
M3><1_2(;5 ......... g
M3 FATSFob 8
[:'1\’13 nylon nut
.‘/
FO~FAY T I

Floating rubber

Landing damper

™\

ST

U i—FHN7—4 RR
Rear vertical frame RR

FO—FAr T T
Floating rubber

T b= F BN T7L—2 FR
Front vertical frame FR

M3 FADLFob T

L SNyt a sy 3
Skid foot band

e

M3 4ok
M3 aylon nut

M3 nyl t o —— M3x8CS
wOR I Rkl TRy :
FHLCROBELT 0%

3

L\'}"{’!\'-li-'f'ﬁw?b-—i\ RL
Rear vertical frame RL

J0vb = FHN TV =4 FL
Front vertical frame FI.

Ty,

Remove the
temporarily
fastened screws,
then---

Uy 7L—A
) Rear frame
Y 2 i—F A7 -4 RL
Rear vertical frame RL

M3+ ot
M3 nylon nut

AEgF 7 b IiF
Skid foot band

SUFAVIY YRR, T O
AASa8 el BFoTadge
ICBATTF S » e ‘
In the case of a gap between the
landing damper |and pipe. insert
thin rubber, etc., if:to the gap.

A=B=110mm
SUFAIE - ————
Landing damper :
- A D ..,___B____..'
O .
| E— i




4 | [739FNITOMBU
Assembling the clutch housing

e "
PIIFAIILY
Cluch housing

MIXBCS -vrereersnraninies 1

EXd5 H—rroreneen 1
EX45 ball

M6x10 HEF Ak 4
M6x10 button bolt

¥YoRALHK
The side at which
the gear can be seen.

M6x10CS F#Ft
M6x10CS button bolt

Fy7Ly— .
Carburator

M2 Fvh
M2 nut
L oAl i T{rise,
Fasten securely. EXd5 F—1
EX¢5 ball

S f i t
crews ol engine par MZXGCS

5 | [ELN—F—LN-DOfL |
Assembling the elevator lever

= ; M2 ovlFz>k ' T ,;.
@ ; M2 rod end LE@ e
: Top view B3 iilhoTwid.
M2 DT e ' @ Long groove -
M2 rod end A=Briafiiicuro & (A)EEEET, |
l Attach the link receiver (A) at ,
6mm I | A | B Nxbn—p—omk "]
DB BAY errerrere Elevator rod —
Link recciver M2x12 TJTZ]‘U)]‘ . -
M2x12 adjust rod ST

y
i‘

.

M2x26 JUAAY I =2
M2x26 cross member

© (mm _; KR Maxg DF0CS . n
HE AL MIXB - 4 ) Button bolt M3x8 o
Button bolt M3x8 i %} T
© Eomm M2x6CS
MIX1ICS -overerermvines 2 - %/ ) —
: o SAFVEREMPE
© . MZXGCS % Button bolt M3x8 )
g 5 VAV M3%8 ==
MEIXRECS e revremrsrmreens 4 R VS ST Y .
Button bolt Msx \%\ Elevetor lever _1_ .
O | FEAIHEREL TLAES -
FW 3XAEXOS T oo s ! i Be careful with the Jeft and right s1de-sf{
_ M2X26 ZTARY 7 ¥— + FW $%45%05T i
M2x26 cross member @ =
O BUBUGY . M2ZX10CS FPER M3XS

M2x12 TorAMavE--2 |

VoS (A)
Link receiver (A)
M2 avyFxF

M2 rod end XR—=y -0y R

Elevator rod

Button bolt M3x8



6 F1 I 2—XPASSY, T—IXFASSYDHHL
Assembling the counter gear assembly and tail gear assembly

A # & Caution

2 N _J
@ (o M2X10TS RY7)44 Tx 7D b CEIDAL, - Fm
M2x10TS with split end BHER VO R B TTE N, Tail housing
MZXIOTSJE')U‘Jﬁ"""S Align with the shaft's indentation and fasten. M3x558
M2x10TS with split end Make sure to apply screw lock adhesive.
F=WT—=)=p T
@ Tail puiley shéi.ft
M.ll)@tlss .................. 1 . , ¢ 7— : -}"-.._}]/}\r)yyy ASSY M%:i—g iﬁ]“ij}fﬁy
O m >\ Jall housing asscmbly S rofentin &
e £
M3X3SSrareererenariisans 2 ‘| MAXASS
© ‘ G
G5 H— e 1 =% Palfh e
45 batl Universal joint

FoNTL—-FELT— (B) )
o C Tail blade hotder (B) @5 H—

/ ‘ » $5 ball
D U e 2 M3x3S5 M2x8PH

Universal pin
azsi—H¥rs

@ G___El : | M35 \@ Universal pin

M2x45 BRI RE -4 t - 2=/ TaUh psBofRC
M2x45 rod end pin ) % Universal joint M3X3SSEMHOIHTT
! % AZS—HAYY FEn,
© [ £ PRGTErTY Universal pin pagten the M3X3SS
MSXSSS.\ 1 ' Universal pin A B 1™M3x358 - ZLEPE position of .
: .
@ ] L Ay F—T ASSY l
MEXEPH «rrmreemreerrnans 1 Counter gear assembly . . By NLFE
N _ J TG4 ﬁfﬁl“ﬁﬁ Rod end pin
, " Pre-assembled FAGEAARG
| T : Check the direction of = :
the screw. !
1t must be fixed from the BT ERGINIES
: side without boss, Do not s(irew too tighu
7 | [EREBOBI-1 |
‘ Assembling the driving portion-1 l
1" : Bk
(- ) TAMNY LT Temporary faster;ling
M i X M3x388 .
@ m ast housing M3x8CS P46 9*7}‘%13?9
] ) @6 shaft lock
= M3XIOCS s rermsmeereene B
y BRG ¢6x¢12x4FZZ
(ML ¥) (Assembled)
© Emu S Te Q0
..................... EyFT7—4t (B) ttch arm stan
MSXSC? 6 Pitch arm stand (B) II M3x8CS
]
o~ . !
@ 47G ILFMEYF 7k ‘
M3 FATYFohersenees 4 47G coliective pitch si}a.ft *
M3 nylon nut ) I/ ST
O m M3X33 7H AR -
M3%33 cr mb
- M3x3ss .................. 2 c ?§5 me er
g : M3 F4avF ok
BRG ¢6x¢12%X4FZZ - 2 “"M3 nylon nut
L(ﬁl‘t’.ﬁ) {Assembted) -

Front side

- i 1 -

L N—F L =GR F ECERL TRESY,

Be careful with the attachment direction of the
eslavater laver -

v Ak BRG 45—

[ W PR I U M S D



g | IEEYEBOMII-2 1
Assembling the driving portion-2

Y G G

O Brommmmim |
LM3x22CS ............... 3
J

I FW3xoxIT
M3x22CS

M3 F ATtk
M3 nyllon nut

-~

= VM ar &y V4 3
-Engine mount

VafWAF—F—

~ . :
. Recoll starter é \‘ ;L &
- e
il - = :
- q - -
- = ' & - e
_ ! :
R Y | .

Screws of engine part

MIXBCS oo 6 VAT MR TG T Yy VAR Ry — 5 — R T T
@ ' Attach the engine mount and recoil starter after the attachment of the engine (o the frame.
M3 FATrFwh oreeens 5 ::
M3 nylonnut
© | ,
FW IXOX]T -enrreverns 5 - :

>

M3x22C5

M3 ATtk
M3 nylon nut .

LS




,-ﬁ

N |
© B sy M3x12C3
A ) 7
M3XAGCS reerrrrmerremess 1 /” }‘ {? ﬁ& ‘
. v AtavZ
‘ $10 ALw A 7 | IL i]’

@ . #10 main mast i Mast lock \ g — !
M3 FA0Foh e 4 [+ "iﬁiﬁ ;}‘T‘?y’l—#‘v
M3 nylon nut ) Counter gear

N |

© \
M4X4SS .................. 2 !
}

@ g ToREERLET. ¢ l P
HTam GHERY L eerenrerees B Use the lower hole, .
Collar 3x5x4.1 '
M3x12CS ............... 3

. J
i
- i{
A it B Caution .

XATAPEVAULVEIEY KIF, T2 OV T %
_ELMaXASSTHOMTEY, |

Completely rales the maln mast, insert the mast lock,

and fasten with an M4X4SS screw.

TA POy rEenoifn 1 ié;jx hE5l2 Y
. “;’r‘_g(ﬁz’l;tél lower the ' Raise the main mast. ‘. I 4
completsly < ROy M3F4or+ot *
' Mast lock M3 nylen nut
t ' |
e | .
Jg} AT~ 3',x5><4.1
T ] Collar 3x5%4.1
B TAPFLETEHETCHNEOE, -
Note : There is to be no vertical play in the mast.
e
i,
A & caution : . !

QT =3I BB T BT EHIL) A -
iR Ay LI hE T,
FWI2x18x0.2T (1) i Bl o TwE 3O T F AL

L TRELTT &,

'} This washer is for adjusting the torque. Slippage is FW 12x18x02T l
prevented during auto rotation by adding this T |
washer. Pre-assembled

Since the FW12x18%0.2T (1 pc.) is packaged
_separately, make adjustments as suited.

I TEvd = (A)

gcg . Torque limiter (A)
‘ P12O VY
. P12 QO-ring

FZ)EvE—(B)
- Torque limiter (B)




oF

g9 H—FK LIi—-DOR{E :
Attachment of the servos and levers .

r@w

M3IX20CS r-vrerrrvrmees 2
O Bomm

MIXBCS -vvereemrercrsaens 7

HG— 4XTR] Brrevresnrns 1

Collar 4x7x15

O 1l

FTF = AXEH D smmearsen 2
Collar 4x6x2

© 1]

HFm GRBXGe-nverennse 2
Collar 3x8x9

O L[l

BT AXGXG e remnenn 2
Collar 4x6x5

|

Yo7Vl =2
Pitch shaft reinforcement washer

©
Uy b g5%125xM3-- 1
" Pivot boit #5x125xM3

-
@ f
M2 Forhrereananieainn 7
M2 nut

O M
©06

EX¢5 ,-r:_.w'..;......... 7
EX¢5 ball :

.

M4Uﬂ"7}‘"""""""'1 -
M4 U nut

LN

&
A i & Caution
LEIL /- DBRGAEITS3L 4D 2R BT T O TRV IFITT v,
Since there are two kinds, ¢3 and ¢4 for the inside diameter of the L-
shaped lever, select and use them as necessary.
M4 U+t :
M4U nut M2XECS LEIL— ¢4
EX65 Mol L-type lever g4 Ty
AT — 4X6X2 Exgg ball M2 Fwh Py Bearing
Collar 4x6x2 ' M2 nut Frame _
HT— 4x6x2 S5y .
Collar 4x6x2 7 I
Flange
HF— 4x6%5
Collar 4x6x5 Tl—d o .
Frame e
H7— 4x7x15 |-
Collar 4x7x15
HF— 4x6X5 Y
Collar 4x6X5 / e
AT 4XTX15
Collar 4x7x15

d

EX 5 ball o .
#15— JxBX9 M4x485
Collar 3x8x9
s M2x3CS
. "ﬁ-.;r:‘\é% .
. o . IlA—
' ° Mrabri—

YoF U7 bl Ty v — {‘h B> g : g/ J Elevator
Pitch shaft rein-forcement washer TG 4 torque lever
) BT— IxBxY ‘g 4 &
Collar 3x8%9,/\ 1 401 ,/ R [ ancs ~ o
M2 nut f M2X3CS - e

Yok @5x125%M3 —
Pivot bolt $5x125xM3  EX4é5 F—- LAV 43

L-type lever ¢3

EX¢5 ball
A = & Caution A 3 & Caution : <
YR gL = L LR = F AL - i s | | BOU B TMIESSERDOET. 3
ESMAxASSA DI T, Fasten with M3x38S screws at positions |
Fasten the élevator lever and elevator torque lever shown in the drawing.
at right angles to each other with an M4x4SS screw. A B
. <2 M3x38S
' 4GV IS F LI~
47G collective pitch lever. .
N Nt - ¥
A=B=17mm @0 shaft lock
- i i = .
M4x485 )
0 .g

-t A 2 Lal.AY .y L



10

Y—KOWMH

Attachment of the servos

&
Loft side

|
.
i Ty
RTHTOR!
o~ . .
L MY i
~
i
-
* 3

EdoRB4E  Top view

Servo mount {C). "

Vo=
Pitch seryo

Llr—F——K
Elevator servo .
A7 (B)

Servo mount (B) °
H—=FTUr (A)

Servo mount (A)

Two-sided adhesive tape

s | M3X8CS
Right side) N

. i MET—7 !l

N i Nose R
| "Elevator servo - Alleron servo
. \ P TS i
. _ Servo direction .
=40, Oﬁ = F—RTyrh Q)
L Servo mount (C)
. 1= 1
N B G FF— 4k
.- i % o . Rudder servo
‘ X bt
S ﬁm?—'?' i = 5 3 s
- OQD Two.sided Aileron servo
oo . o7 e adhesive tape
o < )
Tl ) AN K791 (B) L
L CEEReE L YR Servo mount (B) =R R (A)
Pitch servo Rudder servo o Servo mount (A)
‘- v
B o i

|

|
. i
. . I

F—Hworh O)F




7 SAOE ;
l Attachment of the truss |
@ 7»—AASSYL,-r-—MvZ%HlHHiTc
@ m @ Install fhe ‘tail triis$ on the frame ASSY.
\\‘&\ i ,
3x10CS ............... - 3 'T"‘ﬂ/"73
“tr . ﬁMZ‘)XlOCS Tail truss '
© m Loy * . M3 FAmrFo
MEXIECS s rererereree T ax lsc‘éthS nylon nut
g
M3FATYFbeeeesh ﬁ_- ]
M3 nvlon nut G- 3X6><47 ‘
: g Collar 3X6X47 / (%
L AT IHEXA T 2
Collar 3x6x4.7 ’ :
\_ 1 J 7L—& ASSY -
- - Frame assembly
) M3x10CS.,
- ; M3 F 4Dy Fok =
. ' M3 nylon nut _ _ T
) ' F~LVFFAB
\\\ . Tail truss -
. .4:_ .
\%/m)qscs :
B I6XAT 1
¢ Collar 3x6x4.7 =
w -
-
g T FLAEYR-KFEROEE »
H . - . agn R X
|| © (o . Assemblmg the tail skid and horizontal stabilizer
MZXI2PH e v resaerrenn 4
() *:F{E.ﬂj'»f/li P AEE R, (M- ) M2 Fo
@ (joommm ¥ ATPRAZCOREARY RS TBELTT I, M2 nut
(D Install the honzontal tail fin after securing it to the truss.
L 3 {Use a two-s:ded adhesive tape) M2x10PH
# Use a file and some other devices to make the tip areas - —
@ G[\ID smooth. i .- @6 F—3F N 22
MIXETSreeereranrevenens 4 " ¢6 termipal
MC(?‘}'E 7 .I T ; yzﬂ; K
RN researseeiariarea ; N . 5‘-_..1 wr &
M2 nut | AFIREMIAT- vpxagpH Y Tail skid yama] 2
o Skid holder stfy R - ik
© | : &
- : ——
FW 2X6X04 T+ oeeer 4 @2ORESTET = > ! -
Drill ¢ 2lholes.
N _ " M2x12PH M2 Foh
M2 nut .
AFRBEML S
! Horizontal stabilizer mounting stang e “‘:f
LS AFER - Y
Horizontal stabilizer ’
.| FW2x6x04T T e
N . KPRET4Y . T
.- £ he & orizontal stabilizer fin- -
> T orearrr. Ry Fok P
Drill ¢2 holes. = M2 nut_ . _ L POFEBIET. T
_ e ke _ s SZ” Drill ¢2 holes.




12 | (P AD#IL
Assembling the truss

~
rf(@ W @D FIAL 7o Z2bASSYR Iy —F TR .7 (D Attach the drive shaft ASSY to the counter

—TFFAL T ASSYE R HTET, gear first, then install the ta'_pe drive ASSY.
MEXI2CS - eveemennrvms 2 @ FI47x7hASSYR . F— AT ACAELET . @ Secure the drive shaft ASSY to the tail truss.
(R Yoy r{ER]) {Use the screw lock equipment)
@ m ® A¥RBLEURREMTET, @ Install the horizontal and vertical tails.
(ATays{ER) _ {Use the screw lock equipment.)
MIXIOCS: e rrmrmmeinsa 1 -
«Q B S F— Y —R
MIXBCSreeemrsernsonios ‘1 BEFa—7EbmmilAybLizho g, Pafy Tail gear case
’ (2L NP (% 3 2 ) M3x555
@ @m -t : }:‘1:; :I?:jfoli]xi tube which is cut to 6mm M3 FATwF v}
MIXEPH: - - rerernresanns T M3 nylen nut
N F— MM RINTAT LA I E R AT D
@ ' LFFAL 7 7 RS RICRELE T, - -

After securing the drive shaft ASSY to

M3 FATrF e 4 the tail truss. - &
M3 nylon nut Glue between collar and drive shaft with )
. ' super glue.
@ g ﬁﬁﬁﬁ%ﬁ‘}
s v / Qulck drying glue

M2 Fwbere e 14 ; l F—IAxuF
M2 ot Y X ) | Tail skid

©

M3x12CS

® M2xSCSD SR AW B 1 TR ETA LT

LEFHTT 34 [

@ FLEXF— A WB AR AT A ETY
T — A WM-TTF S0, i

@ When the tip of M2%5CS stands out. Cut with a
file before tightening the screw!

® When the tail gear case is ha}l'd to go into the

gear case holder, Sand the tail gear case with

sand paper.

F547 %7 ASSY
Drive shaft ASSY

¥ EEREORBEEYAVSTEELTT AN,
# Use a file or some other device to make the edge area of the vertical tail smooth.

l

M2 5

3 ,\'y,b; M2 Fuh M2 nut

. . ' $3 band’ Mo e
) PATAVE B)
Pipe band (B)

PSATHVE (B)
Pipe I|Jand {B)

i
=y

M2x6PH

@.ﬁ\?ﬁ HERE
. Horizontal stabilizer

>M2x6PH

; v _‘\@E%m\
e‘q " Vertical ﬁ.n
, N EEBETL—A
- - yoA *~._ Vertical fin brace
' ' M2x6PH
|




I

|

1

!
o
]

VF AT INORE

13

Attachment of the wash-out

FGDOMD )

Wy a T HARE Y - ]

vty T ASSY

RO A Rt G |
Check the direction. N i
s

{} F
Down

] ; ) . M2x10PH
Wash-out guide pin Wash-out assembly (

P 3 @5 FH—

@5 ball
(265 557 ¥ 1% X 5 RERCITRE 5
Pivot belt {D)

olexiy

vrky i 2 AN Y
Wash-out guide pin

YAy b (E) oo FTEDaINEBLTTE,

EfubH I+ (E)
; Pivot bolt {E}
ERy bR D) -
Pivot bolt (D} *

"y
-

@«

VA MEVM D RS
How to distinguish pivot bolt(E) from
pivot bolt{D):

I
ey ELE (D) YA b E)
Pivot bolt (E)

Pivot bolt (D}

Pivot belt (E) , | Tighten firmty but do not over torque.
© ' HARLYHADET .
5 M Pl reermerminenne 2 ERyMVE | Guide pin is to be inserted,
5 hall Pivot bolt (B) | ATy a7 l~—b ASSY
" Swash plate assembly
@ (Jommm O——LAIMHELE D)
MIXIOPH v everoranrens 2 J Pivot bolt (D)

) rAvieaT o ASSY
Wash-out assembly

FUTAT = AREF M NER AT 4,
Mount the radius arm at the pivot baolt (E},

. e
i
o I ]
B
v~ |
e £
§ S
T —rC
o e l
— R




14 O—%—AyRFeF-bOFXv O
Mounting the rotor head and auto rotation gear

( 7\ Oty koM
@ ﬂ Stabilizer blade assembly
FW 3x45%Q5T -2

© |

e ' S
MAXAST - wevveerraeneaenne 2 {l

HN—Ti NN

Cover film

AFYF 4L A=)
Stabilizer blade

FW 4X6X05T v 2

M3X]0CS"""":""'"" 2

©. Boom

M.?xSCS .................. 4

@ QAFESGANF —T—hORAFT

Stabilizer arm inatallation

¢5 ity ZLTEIR TP PELT PR 4 y

5 ball 4

O Buoumrnmm | | \
MEX200 G v eevereraress 1 THF f/ﬁﬂﬁ;ﬁﬁﬁﬁﬁ()ﬁ'ﬁﬂ:ﬁ

. Epoxy plastic adhesive 30-minute
1 . @ hardening type -

M3 FA T Fbeee]
M3 nylon nut

@[E] 35mm
: el

o

|
= 0

- A'__:Bn

A ¥ B Caution

W AFEGAF— FL—FEAFETAH—
- AO—- T AR CHLIE,

.1 %Stabilizer blade and stabilizer
control arm must be assembled
so that they parallel to one

another. . Qu—4—~ OB T-Iii}

blade,

RFEFAH—TL—RDAF Y ZERD, BnHicr— 7%
FEOTRBELTT S,
- Keep stabilizer blades in balance by attaching an
appropriate amount of tracking tape to'I the lighter

Rotor head assembly and insiallation

M3x355

AFEGAN—aVbO—RNT—h
Stabilizer control arm

- M2x8CS

| p— IHIUHT—L
’ Mixing arm
FW 3x45x05T
. - \‘ M3x10CS
G- )

M3 F4axFb
M3 nylon nut

Stabilizelr bar

AFEG AN — 13—




15’

PIv APy bOEIL _
Assembling the adjust rods

ooyl (24wh) !
(F¥xAbD ;m&zxm&ﬁm)

16mm

e —

@:IE! !EI:D o2

#Hlmm Approx lmm

;(yE:IVFD—JIzU')F(Z-t‘ﬂ;)
(7% Aba 7 FM2xT0% BLH)

70mm

Pitch rod (2 sets}
(Use the adjust rod M2x16)

Stabilizer control rod {2 sets}
{Use adjust rod M2x70)

bt

-

IFRPVTT—H0yF (2N
(T-‘/ff_zbuv I~'M2>_<90€'{f?)

l #]54mm Approx. 54mm

i 90mm

(x2)

Mixing arm rod {2 sets)
{Use adjust rod M2x90)

| P —
L

:‘

—
] E-:D

,L #76mm Approx 76mm
4 - :
raaroel O (1+vk) | Aileron rod (@ {1set)
Taarayk @ (1kvh) | Aileron rod @ (1 set}
IlA—F—ovF @ (1+vh) Elevator rod @ (1 set)
IL—g—myk @ (1t2h) P Elevator rod @ (1 set)
(7% APy M2x25%5 ) (Use adjust rod M2x25)
25mm .j
.Ei\m—\min E
@ . (x4)

—~—f=

#10mm Appmx 10mm

Zhmuyk @ (H:*zl‘) :
(7 ¥x AbmyRM2x55% AR

#

Aileron rod 3 (1 set)
{Use adjust rod M2x55)

—

#‘-]44mm Approx. 44

1
AL ZREeFOvE (1vh)

rnnef | E
m (x1)

Collective piteh rod (1 set)

(7 ¥x ARDy FM2x80% i) (Use adjust rod M2x80)
oy ;
. ; 80mm
e . —
OLEDs W= D0
B | #65mm Approx. 65mm ‘ (x1)
- af
-~
aoykiayl (1twh) ¢ ot Throttle rod {1 set)
(7 A2 FM2x80% ) (Use adjust rod M2x80}
I - :
o ill . SOmm
™ H — 1
m \nu\mm

.‘/’\.

(x2)




V- Omet -
Attachment of the linkage | -

AFVSLHF—axta— oyl
Stabilizing control rod

(2471)
(2 places)
= 1
f
L.
- "b
P
' ‘f"sk "
|
¥
I
i
Tit—F=awF D
. Elevator rod @
F .
i
riarayl @
Aileron rod @
. ™

zaarayl @O :
Ajleron rod @

XYL XT—2OK L
Mixing arm rod &
(2571) .
(2 places)

TlAR—y—ayk @
Elevator rod &

= (AN = B
Collective pitch rod

L
-

-
!
s
1

igrgyl @
Aileron rod @




——

I ﬁ q P

17

Jor—-oo0yNEe-1 |
Adjusting the each lmkage rod-1

N

( ' 1
@ E M2 +uk

M2t herereermaneaornin 4 d r S
! M2 nut EXg5 K—
M2 nut ;e e, EX¢5 ball

7

EX g5 H—llrereecmranie 4 : ] T

EX @5 ball _ .
: M2%6CS

EEROBELREL. TROKE TEELT-T T3,
Check the settings of the transmittei' and make adjustments under the following conditions:

. ‘)ARU"'&ﬂ"JA?}”iT*_LTJ;Z:QI + Trim and sub trim are all at the neutral position.
Ko Fh—T ATY A= T HAHERTVEGE - Pitch cutve and throitle curve are not mput_
(AT 402 A L T A50% 08 ) (* Stick is at the neutral position and output is at 50%.)
CAF Ay PPALTHLE l - Stick is at the neutral position. ‘\
- oro
!' Mode I
/ :
o IR i
' Elevator :
D ATviarl—rdw ARMIRL T t&%ﬁl_'ﬂ/}’lf (@ Make the adjustment with the rod end so that the
ML ET, : swash plate is in 90° to the mast with the rod end.
e . =
ATyisz Assy
Swash assembly
o - p




. AT
Aileron

@ ATy L=t AN HL T AR
ayF TP CRELET.

-~y 2

mEvF
@ ABYMVAFAyIRILTH—Fh= T
LMy F Oy FHOON AL HIAELE T,

N

‘(D Make the adjustment with the rod end so that the swash plate
is in 90° to the mast with the rod end.

Awisa Assy
Swash assembly

HiA6 Rz

Front view

m Pitch

(@ Adjust the servo horn and collective pitch rOtIi S0 as
to form 90° while the throttle stick is in the neutral position.

10mm




s J —_— : ¥ AO—-RERAVIRNITLET,
1 8 Zl:l /b}ba) )/7 7/ ! ¥ Remove the slow adjustment screw.
Linkage of the throttie L - EXe5 K- _
- EX¢5 ball
; ? EX$5 F— ALy
/ l : 7= | EX45 ball Carbretor
< Ve : ] Ayt aovk |
U H E U M2%6CS, . Throttle rod &
- R L B
10mm Opened -
E—FI E—K1 : it
Mode I Mode I posttion
ZEROAT 2B
Position of transmitter stick "f , .
(1) EBROAT 49 2 HIh 3T TR ADTILAHLE, Eomm;ot I,
ATy FERBELET. — P
(1) When the transmitter stick and the trim are both in central —
position, adjust the throttle rod as shown in the dlagram on the -
right. o /
B Fr 7L =D SO LS . I AL~ g% R \
BIBE#I30~40%4 272 A X AT Y MWL =D R R RBL T, Opened N BIHE100%
(2) The mid-point between full open and full-ciosed on the carburetor position 0% FEFESO 40% Opened
is at 50%. Adjust the position of the throttle lever so that the LYy AT Opened D‘?&e 100%
carburetor is approximately 30-40% open when the throttle tever Engine stop position 30~—40% P;;il}?;
is in neutral position. H13¥ Full-high

Neutral

! 3 %ﬁﬁ@)’\ﬂ')]‘JV&E-;-?‘Z?"‘W?J&’?!P/VNMEE’A\4""71/7-@5%&#"5-_,}3
FrTLy— , RSN 1

Carbretor [ 7575 END POINT
IR TVL AD]
Ol #>7  EPA - e
N = = NPOEMERLLTRRELE T - .
— ; - {3) Adjust the transmitter [Futaba END POINT / JR TVL ADJ / Sanwa
K1 PE-FD EPA] by increasing the numerical value of the high side so that, thf‘.r i
Full-open Mode I " Mode I carburetor is at full open when the transmitter throttie and pitch sucK
EEROAF 12 EB are at the full high. ~=_
Position of transmijcter stick Futaba END POINT
" JR TVL ADJ
! Sanwa EPA .
i (4) ﬁféﬁ@zn/Hb&t/—f-zﬂﬂﬁ*ﬁzn—-mta #«—7»7-—®E§En #3- ¥
#05mm ! 0.5mmAL I3z R ER -

FrTLy— - -

Carbretor i I: 7%7¢  END FOINT
i JR  TVLAD]
. (ol ﬂ 47  EPA =
i= = Zo-HOUEEROL THELET, e NP
(4) Adjust the transmitter [Futaba END POINT / JR TVL ADJ / Sanwa
- NI ; ®'=FI EPA] by decreasing the numerical value of the slow side, so that the
Mode T i Modell carburetor is approx. 0.5mm open when the transmitter throttle and
- ) ﬁﬁﬁa}x-ﬁw!ﬂifg pitch stick are at the maximum slow.
. Position of transmitter stick - - - - Futaba END FOINT "
; IR TVL ADJ
i Sanwa EPA

I (5) REROADY MV KL Y F AF AV 7B AT —T, N ABAT—DLE, ALy MV
Oyktosibrvi3ic BE R el

H [ 7%s% END POINT

. IR TVL AD]
010

%7 EPA
Au—-HGEEyRLL THELET .

(5) Adjust the transmitter [Futaba END POINT / JR TVL ADJ / Sanwa

€-F1 K0 EPA] by decreasing the numerical vaiue of the slow side when the .

Mode I . : Mode II transmitter throttle and pitch stick are at slow and the trim is also at
Full-open REROAF/7EE slow , so that the throttle rod is not taut.

Position of transmitter stick Futaba END POINT

H . 1D m™’T ATYT



19 | |EYFIZOYMVORE
Pitch and Throttle Setting

Yo FDERE Pitch setting :
ZOF—-y—iia Y a—r7adEERALLLOTT, This data originated from the use of a programmable transmitter.
IV B e 75-SIsEh LTS, % Varies depending on the engine, fuel, muffler, ett.
. R EE T, General guidelines.
- EERORT 2B Yy F
Position of transmitter stick Pitch angle
- 2T 4vay
E—FK1 E—K1 Condition R AU M7 g F—=F
Mode | Mode ll Hovering Hold
= o) NAYyF ' . . o s
- == = High pitch 1o : m
[olilo] gy LAV G 4 +7 45
' Hovering
BT (G0 o—-EyF e o
. Low pitch J ! 3

A Z & Caution

e oR—FveF 4y —2 (2513040) BERHLT{ESw,
Make sure to use only Hirobo manufactured pitch| gages (2513-040).

Yo '— 3% A4 v 71— VORI HH80mmis N A FET £ —rt—% kK
CORILTCEyF YT,

(ALY T FELLFL B THlhES.)

Install the pitch gage at approx. 80 mm from the end of the main blade

having the stabilizer bar horizontal and measure with the pitch gage.

(Lift the main blade slightly and measure)
A & & Caution
" #80mim - - | O—¥—EEHIE1400rpmEL T TRAL TS,
ot mme, Approx. 80mm : Use with a rotor speed of 1.400 rpm or less.
ErFh—T OB T Pitch curve setting
BRECTWHRITEHOXBEROBPAEE THIIE, For the setting method, refer to the instruction manual of the transmitter used.
: B U4 _ B
| .
_? Hovering - 100% Hold 100%
J“‘_-_:—‘-"‘ = N pja - ,«v"’ATM . /‘/&’
:.1 - K3 #
: i 50% o 50%
(1429 v
- e v
& S R f
- AF A9y O— AF492 T AF4ranAg  AFAp20— 742 ZF 405N
Stick:ilow  StckCenter  Stick:High . Stckilow  Stick:Center  Stick:High
s SN T : Thro_t_\le setting -
(ZOF—5—tra—y 7O AL O, ) (This data originated from the use of a programmable transtnitter.)
BRIV BE v75—-El L E LT, oy ¥ Varies depending on the engine, fuel, mufffler, etc,
— R BE T, o X _ General quidelines.
' . Fopvy . .
. .
_— -~ Hovering 100% ~
- - : ) 3R UV EERHE1100~1150rpmAT R TL x5,
n el : - L fe”' # A hovering speed of 1100 3 1150 rpm is recommended.
B ) L e d 50% .
.A’"’?d |y
0/!/ fj 0%
» RFAyP 0= AT I AT 20
Stck:iow  Stick:Center  Stick:High
A # B Caution
ZOREIL—RNEYyFH-TTT, This setting is for a common piteh curve.
(o —F 7R REOLOTY . ) + (Obtained when using a programmable transmitter)
IV B RE. T 77—l Lo TR LGS HNET, May vary depending on the engine, fuel, muffler . th.

eV AR -1 e a1 Firet v the unit and then adiust.



.

. _‘:Imrua-hg"

o0 | [P0 T

Linkage of the rudder

@ '39'—60‘)?/‘7‘—‘}’15‘11»-:(?:&(&&:‘%_IHEI\"/F’C' (I} Secure the rudder with the linkage band so that the rudder
BZELET. : linkage will operate smoothly.

@ ¢ZH—KroyNiE B3 gbd . YAYTHILET, (@) Measure the length of the @2 carbon rod and cut it
TV AN a3 VM2 2L T RF S BHHIZ07 8L L with a file. Secure the adjustment joint M2x¢2 with the

B eI Y BELET . Epoxy adhesive after kneading it well. This hardens
: after 30 minutes.
| PP /AT 4 )
i PP pi , ’
T L TR LB R R A0 L ﬁk : .
$2x900SUS 7347 o . Epoxy plastic adhesive 30-minute
¢2x900SUS pipe ! hardening type
R
$2 H—HrTYK A y
M2 Oykxyk 62 carbon rod v : 2 -
M2 rod end w” -\ _ h .
WY 6’ . - Ty
Linkage hand Ty Abadf b o2 5

-
——
] -

F Vv AN VMR H ST BRI A FETORLET o

adhesive. Lt A -—
AT *

L) ’ £ . e

YD) r—
Rudder linkage

i

i 1 E i o
’ xﬂ-yjﬂuMta—bawﬂ%ncuw—ﬂ,ﬁvu B
Make a linkage when the stick and trim are in neutral Y N
) s . .

lﬂmmI

Squeeze the adjust jeint with pliers before hardening of the




21

BE R Fy —OW S
Attachment of the fuel tank and hopper

L\,

—

©

M3X2GCTrereersersnracarns 2

© Huw

MAXBCScavereemrarenns 10

‘© 8

M3+ ATy F vk 8
M3 nylon nut

© Fmmm

MIX12CEremerrremaerens 9

© |

FW 3XOX]Treeverreeeennes 4

i@

M3 AT EF b 4-

M3 claw nut

N\ @ ;x;;nwwa:w—z%mmﬁn (A¥Oys
- i

@ FI-BEY L 0EEHSmmBL Thy L M3V 2
it Fy bR E TEARIC, HikL Y I-BE oIz
R, 7L ABELET.

@ BEY 2 TROBICEE 2T A TH VR
CARAAETROTRNITET,

@ FI-MEyooREELET,

® Fvri—kEFOWET—TCEELET,

¥ FI-BRy ooRE EHESRLICLLIZTRY
HETRERLTT A, )

% Ry t—, AvhIA TR CRERL T,

HELFBTY,
Same as the right side

B5— IXTXG
Collar 3x7x6

. s
CM3x12C8

A7 — 3xTX175
Collar 3x7x17.5

FW 3xgx1T

el
M3 F4orFoh
i « M3 nylon- nut A
) S M3 FATvdok g
; i M3 nylon nut - -
et
- "
B BREonT ™ e
- RLNDLVRIZL S HER NI T F 8w 7
= j v
~ : e
TT= B About the Piping Work
. Do the installation so that there will be
\ no leakage of air.

i THME

; Air Purge
'[,- TRz = (HER) -
' T-type connector

! {commercially available)

6D FEBITET .

FeTLF—~

(D Fasten the brace to the mast housing. (Use the

screw lock equipment)

@ Cut the rim of the dumm
holes in the trunk frame 4
tank so as to secure the
attach them to the frame.

@ Do the piping work of the,
below drawing, and install

y fuel tank, Make
nd the dummy fuel
M3 claw nut, and

fuel tank as in the’
it wrapped with a

sponge or some other thing so that it will not

move.

@ Glue the fuel tank.

® Secure the hopper with
. adhesive tape.

file or some other device s
left edges are the same.
#% Remove the hopper at the ¢

i"

a thick two-sided

| % Smooth the rim of the dummy fuel tank with a

that the right and

ut line and use it.

lr sty
Fuel tank

|-M3 wAfEFh
M3 claw nut

_ﬁliﬂﬁﬂﬂﬁ"/ﬁmﬁ‘-
Dummy fueltank
plate e

o Y I—BEs s
Dumfhy
fuel tank

WEF—7
Double side
adhesive tape

[| 2 AD

FouT{

Fuel supply port

FEIEBITE
BMoiHabLE
-g—ﬂ

Cut only the
leit side
working around
the plug.

B5¢)

am (anbiarnl avieral




et

P

FrEvBRoOfy
Assembling the cabin frame
B - K T
e N o @ Tmﬁil%ﬂﬁ#%ﬁﬂbifo ! @ Glue each trunk frame as is shown in the below
@ iy ) @ mmb pre g EeERLET, drawing. |
i y R @ FTEVHRFIMIYRURT MIx20CSTASELE @ Glue the cabin and the chair after gluing the
FMBX12CS vemvererreeees 2 te : - trunk frames.
11 . ] | ] (3 Secure the cabin with the skit foot band and
b - : the M3x20CS.
FW 3X7XITe o006 stz
AN AN M3%20CS
@ (mmmw BEAEAINLETS,
M2XBPH erveemmaemees: 2 Cut here, in casgiof FW 3x7x1T
@ @ interference with“the .
M2 Fherrseriiaerinen 2 fair cleaner. Sy - -
M2 nut o 7 7/ 7z
Znut Coflar 3x7x7 D g31% .
FW 2x6x04T-«-v2- 2 ‘$3.1 hole .
FO=F AT T T . .. T \g
@ OIED To floating rubber — /7!35—.-,7'4’.‘/7:‘1‘5\
MEZERETS reevverrererns 7 ’ Floating rubber
¥ !
O B $260 K% C
HirET, Uy S
M3IXBOCS, reevarrerrnees 4 Drill 626 ) Frame ; i
o~ - holes. — :
@ -’ /_: st.l /\4‘5”3‘]—'
- e 3.1 hol
M3 F AT Frherieeererd - ] oles 4places
M3 nylon nut N srey .
oL i s
: 24mm 15mm
G IRTRT v remrrenian 2 -Em-
\_Collar 3x7x7 Y, . Nose oo |
THOBCFORBELET. . v
Make Fhole on the cabin SR LY

according to the drawing below.

) LS ) | e . - '
> . - ]
_ r 7] . Mz26 R e Cabin cross-section Py ]

. : ' Cabin botftern :..de ;
LYV VLT =0 —F—~idF s o T \3amm
by A RN oy e g ] ) BIRFAE S v -
J. POREOIVTREWIT. A | T Lads
Please fix the engine air cleaner Pl 7 t :h
to the inside of cabin with the = i E?szlcu the
A o screws included in kit, after Cat']?n ong the
Lli 50 20 you fix the cabin to the frame. TR AR cut Ane.
TEROMI LT —2Y—F =%t | = Epoxy adhesive = |~ -
MET, " - e ; .
Cut the air cleaner as shown n 7"'{El_'§f§.ﬂ0mﬁ ] giﬁggﬁﬁid-
in the drawing below. J;, N Mounting tr?e gyro and receiver ,
4
Cut THEBEC V90007 - RFREEFEINI. TEHORGMNBEIC A »FEROF BB, XRATNI
MW7 — 72 E->THRMTET. ELTTF &,
In reference with'the illustration, mount the gyro, In case of mounting the switch at the positions |-
the battery and the radio receiver in the cabin, using shown below, drill holes. -
double-side adhesive tape. : "
Cut Gyro Double side ’ e
Yxqary? | adhesive tape - -

IV AIEY 7Ly — 2B S - Gyro amplifier
bR TE S IR S el - o ’ !
In fixing the engine onto the

carburetor, put the Jever down. :
Py FU—JFAR IR TAALD
ATRER- T 7EEMLAENWE .

o g
HEBLTTF v, ;e%eﬁer

The battery is wrapped with ;

a sponge sheet, so that it may PR ) % o —
not be brought into contact SRR F

) _ . Battery'
with the radio receiver and ry

BParcivor oyvanmtrh



23 :‘:"\" - GJE!‘H
Attachment of .the canopy
4 N O BBEFETYACRSET,
@ (Jomm
WstH ..................
Mz -j—‘;,} .................. 5
M2 nut
FW 2x6%04T
\..
- ) --R'
F - Dinn
W S2OREE T,
g g Drill ¢2 holes.
e ' @ ’
- T :
: IR REREEATEELET,
. = - ! Bond with epoxy resin adhesives.
F)
I . - - N
o
—_p— . '—-:"f -
i
H

(@ Install the windshield in the cabin.




24} t'f?jb—b’-v‘--—lﬁ'b—Fd)E{#

)

M4x35CS

¢ N
@

M4 F AT Fheeen 2

............... 2

O F—mmmm

Attachment of the main rotor blade and the tail rotor blade

@ A1Vl —FOmT
Attachment of tfie main rotor blade

@ M—hEVFE 2T FIR T E T,

@ M=tz FOAMICFE~ LAV ETLALE ST E
¥ (BEGHE)

@ F=nARyeLaUe I8P oM InmA Mo

(U Install the root end to the main rotor blade.

(@ Mark with a ball point pen etc. at the outer
circumference of the root end, {On both sides)

@& Cut the shrinkable tube with a cutter knife at
about 1mm inside of the ball peint pen mark
from both sides.

(@ Secure the root ends with M3x12TS screws and
quick-drying glue,

© (

M3 j.,{n‘/.;-yl., ......... 2
M3 nylon nui
AN

AT TU=FDRS Y ARBIET !

Balance the main rotor blade.

4 I
- s

11

BwhIy—7 FA-NErEET T, ;
Wrap lighter main rolor blade with tracking tipe or
a decal to bring it into balance with the heaviler blade.

® F—L7L—FOR
Attachment of the tail rotor blade

@ F=NTL—FONRF o ARIET . :

@ F=N T~ FEM3X16CS. M3FAur+yhEEEL
5. OB F—ATL— PR LSRR
HTFE, !

(1) Balance the tail blade. )
@ Secure the tail blade with the M3x16CS and the
M3 nylon nut |

Fasten the tail blade so that hands can make it
move lightly. '

L _

| ;
N

S I / i
Wind tape at a lighter side. ;

M4 nylon nut W F 2 —7EH 5y~ A7 YN o (W)
@ NM—bz PRI T MIK1IZTS TRV D LET .
@ GEDIED ® BIRREANTA—= P FERELET .
® BREARTHELT I 0y —~vFOTL
M3X12TS «omererveans 4 —FRy =122 AR A= FE AL T L—F
DAXEEELET o
O Bimmmmm :
M3XTECS rvrevemrrarnens 2 A—bzUF : M3x12TS
Root end

(3) Glue the root end with an quick drying glue.

(® Before the quick drying glue is hardened, insert
the root end into the blade holder of the rotor
head so that there is no opening between the
root end and main rotor blade.

bR )
Quick drying glue

O —na
Rotor head

M4x35CS

T~k —
Blade holder

Md+Ao ot
M4 nylon nut = _

A & B Caution

M:‘dv;m:t%(ﬁb(ﬁt:#-‘;&ﬁﬁh‘iﬂ
Fasten the'mai_n rotor blade so that it will move lightly.

—
. F—N7—F
Tail rotor blade

M3 F+AOrFuh
M3 nylon nut




~_a

-

BEETH—ILDBAT

25 Painting and affixing decals

() FRP&8GIZF X, ok — L S48 E 77 ik & #300~ 400 DB K
== TE A A R T,

BETELEV Y- AN TRITOTREIWETY,

@ —HEBBEBEV RS BRI EhL T R — s
BLRASTOTRERLOIR) T ANESEEVF—L (1~25)Th
TR HAN SRS, 2BV TEEET,

3 —HF{ - v BEDFavr LTS,

@ OKThhifdgpisitvit,

G FhH-VERENH B TYYHOIIY I F ViR I EEX VRO
Bl FiFET.

v bEBARMOPLIL T E I F LR OB - TOOKTT,
¥r FRPUAOERSLILI /E TRV RO AL TF Sv,

o =
Fh—NOREH
_Example of affixing decals -~

(O FRP parts should be sanded smooth with soapy water and 300-
400 grit sandpaper after pinholes and 0th‘er flaws have been
fixed.

Be sure not to polish them too hard because new pinholes may
be made. i

. @ Lightly spraying a primer coat of paint and then letting it dry

completely highlights the appearance of Ipinholes and other
flaws. Along with polishing, larger pinho'les should be filled
with filling putty and smaller ones fixed w:t.h instant glue.
(3 Apply another light coat of paint checking for more pinholes or
flaws.
@ If none are found and the base finish is|acceptable. finish
painting the model.
@& After the paint is dry affix the decals as indicated in the
manual, and cover with matte clear urethane or epoxy paint.
% Of course, urethane or epoxy paints can be used from the
beginning of painting process if desired.
3 Use urethane or epoxy paints also for non-FRP parts.

@ A RO R R B B A TEAT RN,

@ Use the decals as described referring to the manual of
the actual helicopter machine.

- »},&.so
: i B ikl

ArEY

it '§ %5‘; zs z 5%&
a”?@%ﬁ’?ﬁsﬁ%%

BT S 5T P R, AT

:&a- &%
S 8

- —

BUES
quel No.

Model No

JEE&‘?.&‘




F—2—h
Data sheet

1ch(AlL) | 2ch(ELE) | 3ch(THR) | 4ch(RUD) |5ch{(GYR) | 6ch(PIT)
! ATV (RU) | 100% | 100% | 100% | 100% | 100% | 100%
(L/D) 100% 100% 90% 100% 100% | 100%
o/R up 100% 70% 70% | e | e
DN 100% 100% | - 100% | - | e
g, ) R (17 I
ExP UP 0% 0% 0%
DN 0% 0% 0% | - | -
F/S NORM | NORM | 25% | NORM | NORM | NORM
REVERS REV | NORM | REV | NORM | NORM | REV
PARAMETER i TYPE-HELI(SWH1)
y POS1 | POS2 | POS3 | ROS4s | POS5
TH-CRV NORM 0% 25% 40% 56% 80%
PLCRY NORM 15% 45% 70% 85% 95%
| HOLD 0% INH | .50% INH 100%
- L
: o
| S
THRO AlL ELEV | RUDD | GEAR |- PIT -
H100% | L100% | D100% | L100% 100% | H100% T
TRAVEL ADJUST 00% : 99-6 6 | +190% ° .
L90% | R100% | U100% | R100% | -100% | L100% N
oA UP 100% 100% | 100% | - | -ee- 2 A
DN 70% 70% 100% | - | e Sl el
REVERS NORM | REV | REV | NORM | NORM | NORM o T
SWASH Mix ! TYPE:1S e
- e
: L 1 2 3 4 5 H.
TH-CRV NORM 0% 20% 32% 40% 50% | 63% 80%
PLCRV NORM | 15% INH INH 70% 82% 90% 95%
HOLD | 0% INH INH | 50% | INH | 3NH [ 100%.).=




3. #lif8/Y— Y [C DL T Repair parts

OHE S —YOTBADEEL TR F P EBASNABREA - RNOL EMEE - THEVERD T,
@ LN LFETHBANERIEER. BELH N —VRETTEERICTEHELAHTE,
BWen I EREICT.TEXRAPS3E~7AFETEENVELET,

- TCECBELND, T AN EREL. GW. BRAZRO T KHRIHSIA~TRERESE TVLELEEET,
' o  BIBHRBAMHL O B~3BRERFICHBBREVLL(IELEET  HEDPUHITT RS,
HROFR.EX LOBE. IEXCRIB RV BB SR SFRTTHEATIESRLAIK

HEEE( 0847-40-0088 ) N—YRETTERO LSRRGSV BRI UM TABVLLET,
HI—FNO. REIERICRRL THNIET . BRI BV T CCERARE TR R,
HEROIWEICLSESE TRIIBATENELADT, O-FNO, S8 HBEIREBO £, TN L2EN,

BEAKE 200451 AE
@HHiAI [FAX |B5u [BEE| ST . BHLAH LI,
OsT i [K83118| ehUEt  BREF SFTIC BB K EESENOHICE T,

RS A R (D -V HEDEE+DHRM(5%)] + TEH (K5I FBHAH) ribBTT,
wah RaRPII AR BHER DTS LARERHH RET-TEIEA, STRE,

WH (U1 F8HA) X BR S BESVORRICISTREVET,

BREEE w | 1AMALLE | 3AALE
K IARRE | s HmsE ﬁt)ﬁﬂﬂiﬁﬁ
itamE. A RS ¥1,575 ¥1,680 ¥1,890
Hit | 1,385 ¥1,470 ¥1,680
Bi. {586 JLBE.hEE | ¥1,155 ¥1,260 ¥1,470
AifE. hE . ¥1,050 ¥1,155 ¥1,365
mE .- ¥1,155 ¥1,260 ¥1,470 _
AN ¥1,050 ¥1,155 | .¥1,365 e

. (ﬁJ) BB BEEVOE T /9 800MA TN NIBS
L EHEY¥10,290 [D/ V&N SEH¥9,800 + QHBBI(5%) ¥400 ] + @ﬁﬂ(ﬁ%l%ﬂﬂ:&.) ¥1 ,680
=5%HE5E¥11,970 £AVET,

T726-0006 LB R A piiiiesd’ £3-3-1
TEL: {0847 40-00884%) FAX:47-6108 o

B (- LTHENTEL) SftNo.
B0 LUAHXERR E B B | ZaxBi] sis7c-2mBRE
s I L 1L ] ]| | eiReEE| #RT5-HELrL
| | sEm - e (F P |
—l - — : :
=] i s [ 0-1 | -»
i —ae §-H R
: THFR | R L )
- ]
- TEL { ) | Fax | { ) [ |
- e a—FKNo | &% S IES: &8
. ¥ - —
| T DN UREOER
. ) QHEE (5%)
: : | #aestE@+@) |
i +
EOF & (/11— ViR | OmE (KEIFHER) | T

N—



IS=YVYZp
Parts list i ,
' ! FFva =y (402602
i Optional parts

i ERMY—v—

Metal made seesaw

0404-711
| 2506-005

2531-003 -/ 2500061

2522-011

*
2522-011

0404-553




e

PR —

— 5 : _
:éod:hl;g.}- Pa;?c%la:s ég ‘%ﬁéf“ Rfﬁ'lfks
0404-001 ﬁling ﬁ@?ﬂf&%ﬁ) ! (iiggg)
0404232 | & ! (300)
0404-345 goif::ﬁ?m‘f e 11835; é%)
0404-501 §§ ?Lazill?—ze:r ;n}u; :n,;l: 7oh 2 (gg) 7
os0a-s02 | G2 ! 3000
0404-503 ‘?o;cy 1 (:gﬁ)
0404-505 ga;z;;r_l'uirbir 2 (j%)
o e -
0404-533 | FFR R/H Assy :sﬁa (?g;%
0404552 | X 7 order e bosnag” 1| oo
0404553 | oo ba 7 F e | 00
0404-602 ;/ee_sa‘\{r ?Me(ﬁﬁzﬂ;lé ! (%‘ggg)
0404710 | WE L, tier wiade 2 | qow
004711 | WE Suabitionr pmr 4 axsds' 2 | 100
0404-769 ;:eninjzyﬁge;;ﬁn!;n_rgmﬁ]’zge L=790 2 | a0
2500036 |Brg. ¢ 3 X ¢ 8XAF ZZ 2 [1.260 (1,200)
2500-044 |Brg. $8X ¢ 16X5 ZZ 2 (12601200

72500061 |Brg. $4X §9%4 ZZ 7 [1.260 (1,200)
2500-067 |Brg. $4X ¢ 13X5 72 2 [1.260 (1,200
2300-089 géga}m):g?hfust %15 2 (1200
25_05'006 ﬂgjyllfm? n\;tj- 7t 10 (%tl)g) i

oo M2 o | &
2505-016 ﬁg ?‘nyor? n:t-’(_min}‘ty';e%ﬂ) ]p ) (g(l)g)
2506005 |[FW 4 4X6X0.5T 10 | 105 (100)
2506019 |[FW §3X45X05T 10 | 210(200)
2506-033 | § 8X12X0.5FW 5 [ 315 Go0)
2509-010 [§X 2V e 1| oo
2521052 | £ 4XR0 T, 2 | oo
2521086 | 20 T 1318 %0s 2 | G

1.2522:001 zd?:i; rid}‘MDz;IEs M2X16 5 (g%:
2522-009 L}’QJ Mz %70 T K 350)
252011 | [0 S ken % 5| G
2525001 | § 30 (S 03
2529.003 | 3 787 s | G
2530-012 [ peurs b oo 2 | @
251002 | 5o b s 10 | G
2531003 | &7 h 0 T T M 10 | 3
2532002 | S5 T e XS 10 | G
2500 |52 TAL 5T 0| G
o2 |0 AT R, 0 | &
2532.028° g;;' sémjw’_‘;é;’(’ s —M2x8 10 (338)
2532-044 (3:2: s;e{'ZMi)Ig; (ardencs) AR 2 | oy,
2534-007 Tﬁ,a:pi‘:ﬁlg;;c{e;:r i!gxilgggc: 1278 10 - ldgfs))




]
!! it ™ .
- Il - ﬁ . )
!I iy ® 2532.033
1
! _ —— 0404615
I ' o °
| -,
0404-227 a—s/
!
2532004 2500-072 .

= _
X 0403-:010
2525-001 ; ;

2533-006

2506-036

2500-047

0403-038

. 2509-003

4

2530-005

2500-048 '
E% &P~ . 0404-615 : '

é@ - _ 25004047 T
2530.004 A T : ‘ '

. . 0404617
2%‘ - " ‘ . .—’ﬁ
I 2505-006 2529-005 et ¥ st
-

2521-053
2532-008

0405-301

0414179

2500-049

2532-036




7 wE
= — FNo Lk AR (ﬁmﬁg [ Remarks
i Particulars Q'ty Price{ Yen)
Code No. e e
AFA4AFray sty 525
0403-010 | 5yide block set (l:;.'; 5 )
TAbBR WS 1 ooy
ki b 17 3,150
L E R YA A lJ::l (3600
0403-038 W-iype wash-out 5 e
WES + v a3 ba— 7T —4 2 ash
0403-085 W-type wash control arm =
FUT AT~ 4 2 3o
0404-023 | g dius arm .
z bk 1,050
227 ¢ 104 4 A - 1 REEEN
= e T 4,725 Ay kAL T
v e TV b 1 {4500) | With pivot bolt
0404-531 Swash plate set e e ™
oo ? T Ay 1 Y With torque limiter
0404-615 | 4 10.rotation clutch assembly (120:;0(;3)
4 — b I ERE 1 -
0404-616 | 4 1o-rotation drive shaft (2.:03) .
F—rFObRrUIyy— 1 (i’sgﬂ)
0404-617 | 4 1o rotation torque limiter 2,100 e TR T
e e ST R) 1 (2‘{}00) With counter gear side roll pin
0404-641 Bevel pinion gear 20T (R) 2,100 S oo
B e W 1 (2'000) ‘With universal shail side roll pin
0404-642 | geye piniori gear 20T (L) 6,300
GEA 4 ¥ ¥ X —97T 1 6,300,
0404-773 | GE main gear 97T (5.250 -
A ¥y —¥Yir—Atw b 1 (5:000) B er
0405-301 | ~ointer gear case sel s
REAPNT IS 1 (10'000)
0405-302 Mast housing P
<X FBRGHILF — | ,
0405-303 | 1ot bearing holder (;,:tz)g)
%Y ¥ — XA IST ) 2625
0405-304 | &0 nter gear 15T ( 340 S
G e ret it ! (BOO)Y With collar
0405-305 | coumer first shaft 00
=i w2 L=38S I (}.000)
0414-17% | (jniversal shaft L=38.5 1000
2500-047 |Brg. ¢ 12X21 X5ZZ 2 (1,200}
: 1,575
Brg. 12X16L 7 > 7 x A 1 1308
2500-048 |58 155 161 One way (1 300
2 *
]~2500-04% | Brg. ¢ 10X ¢ 19X 577 (1200
T 2 - 1,260
2500068 |Brg. ¢ 5% ¢ 134 ZZ A'560)
2 1,260
2500-072 |Brg. ¢ 3 X7 X 3FZZ (1'200)
-210
M3 A0 F v b 10 210
2505-006 |13 nylon nut (315)
2506-036 |Brpg. 12X16X0.2T 5 300)
; . 3ls
Z— FIE2X11.8 2
2509-003 | jeedle pin 2% 11.8 (:113(5))
A F—3XK5X41 2 300y
2521053 | llar 35 X 4.1 =
= B — §XTX11 2 Fr=
2521088 | onar s X7 11 LR
$5FE—I (BEAD) 10 50y
2525-001 | 45 pall (hardened) >0
A bR wr—5x12X6 i Ao
2526-005 | Sropper 5X 12 X6 400
P-12Q-J) » & 5 300
2529005 | p.12 O-ring (420)
YRy kAL R (D). ¢ 5X5XM3 2 420
2530-004 | pivot balt (D) . ¢ 5 X35 XM3 ) (315
Ay FAIL FE) . $5X7TXM3 2 332
2530-005 | pivot bolt (E)) . ¢ 5X7XM3 (3 lS)
Ty PRI a— MIXS 10 oy
2531002 [ig ) serew M3 X5 -
ey ALY —MAXA 10 (300)
231003 g0t serew M4 X 4 300
FrowTAT)a-MIXI0 10 o
2532-003 Cap screw M3 X 10 . 20
¥y T AL a—M3IXI12, 10 ooy
2532-004 Cap screw M3 12 420
Fx v FAL Ja - MIX25 10 Jao
2532-008 |0 crew M3 X 25 490
Fyy FTALZ ) a— M26X12 10 Pt
2532-033 Cap screw M2.6 12 0
FarwvFAZ)a— M3IXS 10 .
2532034 Cap screw M3X 5 20 .
FxyTALZ) a— M2XS 10 a0
2532-036 Cap screw M2 X 5 - o5
FRFFFTER ng10 20 1o
2533-006 Pan head screw M2 X 10 o
e | A FEY A MIXES ~




2532-002

2521-010

0405-239 /&

0405-240

2532-007

2506-010

§

® E’ 6
. F
2532-002 54
2505-006

0405-307

! 2505-001
00 -

. 2532-007
RN 0309

“SETY 1M1



\

-

it

:,C‘u_del‘l‘gi)c.'. Particulars é?& ‘“é?ﬁ:‘%jﬁ Rfﬁf&a
0404-701 F?Io‘:u;gj—-ru{ﬂ;ry T 4 (%:égg)

005 007 |70 oottt t | G

005239 | 7 M anper ¢ | Al

0405-240 | g I?n:;iz;;a;pzryh;;‘:_ﬂy i | G
owsa06 | Gio 7T 2 | a0

0405307 | o et R

oi0s-308 | S 2T 2 | G
0405309 | g o ;p‘"'* T —’(f 4 gﬁg)

vaos-310 | T o T T 4

oaws-a1t |Gt e T E| 320

0405312 | Fom Tt L Gom)

0405313 | pea Fame L] o0

0405314 | Yoo Mhma tiy ) 2 | Goy |®-0
0405315 |t AT ('{1]_’*“‘) 2 | Gy ®@
005316 | Gl e e oms s ot 2 | -GS |®©
0405317 | gt e L ae
0405-318 Qir?f;fﬂf’m? ® Ef:-li 1| dso

0405319 | o e U] So
oa0s-320 | Ot | oo '
oaos.32) | g e 2 | Qs

2s0s-001 M2 72 | w28

2505006 | N3 itnn 0] G0

205015 | g e g . 0 | aw
2506010 |FW $3X9X1T  } 20 | 1%

0w |LETNIES ! Gon .
2521-114 é]oﬁa.r_;; % 117755 : 2 é%xsl)

2532.002 | 7 :s:;;m: . e 0] Goo)
| | @
s [T T o
e NS 0 | o

2532081 | £ ;s;m{f';égj g Mexe 10 | &)

2532-048 ga;s‘imiié;gl—‘;i—MZXIS 10 (ggg)

252050 | SV ez 2 | @0 .
200 e M2 0. G
2537001 | s W aache) 0| Goy




0405-323

Truss body only

0405-330

2505006
2532-005

F‘ - \9\ N 2532003

| 2532.005
!

2521-04
2505-006
v

2532029
200 | 25006

2533-003
2505-001

@é 2500-073 &{g

y

i
1
| 2521-01

4 2500-073 2505-001

2521-058




. J— B - . . -
° -
= = FNo. S N1 LT T . &
Code No. Particulars ey ‘";E,.":&,;E,’,,’“ Remuarks |
IR BIL R L 75— 44 134 2.310 Brg Y
0400-027 | pyeral made L-type lever 4 4 1 met (2.200) With bearing |
LoxZ by & 420 [
0400-032 | ghaft lack ‘ 2 (400)
T Lert— % — | b LeaT— 630
BA00-033 | g)evaror torque lever 1 (600)
S5-60 2 Lo b > FLas— o b E 1,050
0404404 5-60 collective pitch lever set Eachl {1.000) | M
2= AN—FRNT ¢S 1 1.260
0404-561 |y ;1 iversal hub ¢S 1.200} |
Ll —F —D v F& > F 1= 1.575 i
D404-620 | g gator rod set 1 set (1.500} '
I L ~<— & — Lsi— 1.260
0404-621 | g1 vator lever ! (1.200) |
a7TG s 14 725 F(B) 472
0405-013 47G pipe band(B) 5 (350} |
ns-ags | AP BHEE > T 1% 4,725 AR AMT |
Horizontal stabilizer set 1 set {4,500} With horizontal stabilizes (A)
7= F Z 4 FHIIBEASSY 16,800
0405-323 | 14j; drive first shaft assembly ' (16,000} |
2> 900 SUS 754 =7 735
o40s-324 | £ 22300 3US ine ! ¢760) |
F— b F = AASSY 29.400
0405-325 | 700 wruss assembly 1 (28.000) !
3t F : 735
oa0s-326 | £ 30T, ' 2 (700)
F— L7 — L k= A(A) 1,850
0405-227 | Tail boom truss (B) 2 1.800)
F — - T = A 7 Eamm 17¢ 4,200
0405-328 | 4y dyive second shaht 1 set (4.000)
F— IR A TR — 9,240
0405-329 | 141 pipe holder ! (8.800)
F— NS 73S
0405-330 | .15 pipe ! {700} |
T S X A — Ao )b — 2,240
0405-331 | 1,5 gear case holder 1 {3,800 |
F— X X w F 2,100 -
0405-332 |7 ° Ao ! (2,000 |
ErLIBM = > » 2,100
0405-333 | Yerical fin set 1 2,000y |
47GT - FE» FLsI— 7 b 155 1,050
0405-234 | 413G collective pilch lever set 1 set 1,000)
F—N-AF v Fikiu& — 1,995
0405-335 | 451 skid holder - ' (1.900)
T F A A 430
0405-336 |50 receiver (A) ! (400>
S60-OL = /X— L7~ = 1,260 O— T E
0414-005 | 5601 universal hub ! (1,200 | With roli pin
oald-oz; | SO0 DI = T —F AT v F F . 1,575 T — 2 T =
- S650-11 universal shaft {1,500 With roll pin
FH—o bO—FTA K 1% 525
0414-137 Rudder conrol guide 1 Bet s0m
2500-033 [Brg. g6 ¢ 12X4R 2 (}.g%]
2500-063 |Brg, ¢ 3 g 7>2F OP 2 A-280,
2500-073 |Brg. # 43 ¢ 83F z a2es,
2500-074 |Bre. § 43X § 7x2F z (17260) .
- Mz & F 210 .
2505-001 | 145 20 (200)
. MauUF = b 210
2505-005 | 144 U nut 1o zo0) |
M3 A 210
2505-006 | 143 Lvion nut to zoo) |
2506-019 |FW 3X4.5>0.5T 0 é‘l)g) I
Brg. &7 7 — $a4XTX1.5 - 210 \
2s21-016 | B T8 $4X7X1.5 ! 200y
H T — gaRERD 420
2521-032 | Coflar Jaxex2 2 (400}
B P T g 3XEXAT z 315
2521-041 | Colirn ¢ 3¢ 63<a.7 (300
Brg. 7 — $ AXBXD 420
2521-047 | BB, 2 O e i emac e 2 {400y
HF— 4XEXS 315
2521058 | coilar 4% 6XS z (300}
F A Oy FM2X2S8 323 H
2522-002 | Adjust rod M2 25 s (500» i
' F LT A b O FM2ZXB0 525
2522-010 | Adjust rod M2 X 80 s 500y |
S¥ —S o F- LW F L=1200 (7 —3 ) . 3.150 L=1100mmi= 7 » F L CTEm |
2523-015 | gdder control rod L=1200{carbon} {3,000) Cut into L1 100mm for use.
oz1 | FE S $3.5X$4.52X1100 420 L=550mmiZ® » + L THH '
2523-021 | p.p.pips $3.5X44.551 100 2 (400) Cut into L=550mm for usc.
M2 W P ¥ 525
2524-001 |43 rod end B 10 (S00)
TR RTad - g2 420 F—ATorFO—Jko s FH
2524-015 | Lgjnst joint #2 2 (400) For 1ail control rod
EX g5 — L
2525-005 m: N _ 10 ) |
N B AN b og S 12.5% M3 420 t
2530-009 | pivor bolt ¢ 5 15.5> M3 2 (400) L
Tw MR D e MAX3 315
2531-001 | g0y sorew M3 <3 o (Goo) |
e PR a2 — MANS 315
2531-002 | 5ot serew M3 XS 10 $300) |
Xy PRIV a2 — MaAX4S . als
10
2531-003 | Set screw M4 >4 [€17))
F 4w v FA 1) o — M3IXI0 420
e 2532-002 | Cap screw M3 X 10 10 . {400)
Faw FAZ o — MIXIE
. 2532-005 Cap screw M3 X 186 o (:gg) ,
Foaow A 2— M3IN25 420
2532-008 | Cap screw M3 X 25 . 1o (400} |
. Ao PR L) = — M2X10 840 1
i 2532-029 [ cap screw M2 10 19 | (gom 1
Foor W P AT ] L— M2XE 840 |
2532-031 | Cap screw M2 X6 10 (RO0) 1
F o v AT ) — M2ZXS 840 |
2532-036 | Cap screw M2 XS 10 CEOOY
' FAF ¥ ER MIXG 105
] 2533-003 | pyn head screw M2 X6 20 11003
P + 2T T A M2 10 105
[ 2533005 | pun head sorew M2 10 20 {100y
! FT & T A M2 X 12 105
v 2533-011 | pyy hend serew M2 12 20 (100}
5 o B AT Y a— M2X5 7 O 105
2534-004 Tapping screw M2 X 5 black 10 00y
MEF AN F MIXE 315
2339-011 | g © o bolt M3 > & 2 (300) _ 1




2539-006

0404-318

2534-003

2532-005

2505-013

BERTF—LEYFEy 7 A2
HHLIEA,

This part is not used for a
Plastic tail gear box.

2531-003

2531-001




-

i
.i

N
f
e |

oA

Shouldered truss M2 X 6

I - FNo. m AR b ik HE
Code No. Particulars - Quy | UM Remarks
SEF — ANy TYTE Y R 1% | 3675
0402-578 SE tail housing set 1 set (3,500)
SEF— 7 Ll— FhLy— 15X 525
0402-596 | o tail blade holder 1set | (500)
SEF ATV 1= 840
0402-597 | S tail housing lset | (800)
. FoLENE—REy b 1% | 1260
231 | T gear case set 1 set (1,200
g |EEEY IR | 2625 |#7—ff
0404-314 | Gear with shafi Iset | (25009 |With collar
odndals | 7 VB E 1% 630 $15X10a—=MEX Fyril
Tail second shaft 1 set (600} ¢ 1.5 10 roll pin, withoul gear
g | $5TAT—FX I | 2815 | 41SXI0E—VEY, FTOH
0404-316 | &5 miter gear lset | 2300) | &15X10 roll pin, gear only
F—IVE 2 FLsi—%y MA,B) &l 525
0404-318 Tail pitch lever set Each 1 (500}
F—WEsFFL=FEy F 1% | 2940
0404-320 | 70231 pitch plate set Lset | (2800)
F-lEyF Tl 210
0404-321 | it pitch plate ! (200)
F—IEyFF L= FFEA 1 1,260
0404-322 | 1) pitch plate boss : 1 set (1,200)
IZR—FATaA v ¢5 1,470
0404-564 | Universal joint ¢5 Lo (400)
47GF — V7 L — F L=115 6.090 -
0405-337 | 476 tail rotor blade L-115 2 (5.800)
2500-033 [Brg. ¢ 6X ¢ 12X4F Z2 2 (}’ggg) -
- 1,260
2500-057 |Brg. ¢ 3X ¢ 6X2.5F ZZ 2 (1'200)
'2500-061 |Brg. ¢4X ¢ 9X47Z 2 | e
{ | 2500-068 |Brg. ¢ 5X ¢ 13X4ZZ 2 A
. MiF ATy F o F 210
2505-006 | g3 nylon nut 10 © (2000
M267 v b 210
2505-013 | Mo’ nut 20 (200)
2506-005 |[FW ¢ 4X 6X0.5T 10 (}gg)
2506-019 |FW §3X ¢ 4.5X0.5T 10 o)
. 525
2506-029 | FW 6X8X0.3T 4 o
Oy FLoFE - M2X4.5 315
2524003 | Rod end pin M2X4.5 10 (300)
i25'i4004 yrn) s E:/y’fj 2 315 l_u‘y | g FE‘/ﬁ' (4@)
) Double link pin type - (300) | 'With rod end pin (4pcs.)
¥ FAZUa—M3X3 315
2531001 | goyscrew M3 X3 10 (300)
£y FAZJai—MAX4 315
2531003 | ser srew MaX4 01 @y
Fr77AZ 2 —M3X16 a0
2532'p05 Cap screw M3X 16 C R 10 (400)
FrvTAY ) A—M26X8 T|as 840
2532030 | cap screw M2.6X8 ° 0.1 o0
FrvTAY ) 2-M3X14 420
2532041 Cap screw M3 X 14 10 (400)
o VIR L ) a— MIX10 ZHAYTY 105
- 2534-005 Tapping screw M2 X 10-2 split end 10 (100)
2539006 |13 P 7 A M2X6 2 (2(2)50)

L

1
F




2533-003 %

2506-001 "\

0405-342

2505-006

JA2B4567880
SA1ERARE 7B
]

JA 24BN TR Lt
WA TEZAEE 7 wx:

18 REESRRE A e, -
b £ £o=ER
R )

SN e




. e e T

®

T e

P

Button bolt M6X 10

(300)

7 EX? . 7
:éo_de]‘l\{]ic_’ Pﬂl’l;f:l?]ars )Q\‘tﬁy( [%tﬁj{ﬁtj%j)ﬂ R:r:i?rks
A B |
oo g T L
0404-764 ggo;Jm};e%; axataone ! (500 ot rbber
0404168 | 2 0 ot enginey | G
0404772 | GET 00 D bty 127 ' | o
0405-024 gl;;yym‘;kiéy’:;t 7h = G ®O
0405-025 |J30c fffwi; 7 1 000 | e ‘(sﬁﬁ sggfately)
0405-041 S:L; 1'35: (Hcsxj))

0405-338 guiu;yﬁ%uﬁ fa:kis‘:grflbyly ! (g:(l)gg]

0405-339 ]}LD;;Q" L e %;c%fquired

oaos.340 | BB Y Ve | @300

0405-341 ;;-m}fy 1 ) (}gf&) @ﬂ%ﬁme assembled
0405-342 g;;;;yt'" ‘ Ul @o

) P |

0405-345 |27 =V V| G0 (Dol

2505-001 M27 7 b 2| Gy
2505006 N3 T v )

2505-008 | M3 27+ b | s | G
2506-001 |FW § 2X6X0AT 20 (igts))
2506-014 | $3§ $3§{ Vindonod s | 6o
21303 | ZAMT | Gy
252200 | Tt e )

| 2saaom |METT ST 0 Goo

Fy v AN a— MIXR 420

2532-002 Cap screw M3X8 | 10 (400)

Fay ALY 2 —-MAXI0 630

2532:021 | Cap scrow MAX10 10 (600)

2573003 | P s MK » | aw

o i ety 3N

2501 | i e ez bk | 10|t
| 2539.016 | 32 > F FM6X10 5 315 | GEZ 7 vy FNnu Yy SEE

For fixing GE clutch housing




L
;

-
=
=
=

4

—_—— e ——

1

+




o T

" -
-
-
=
L]
«iar P .
-
P
-
By,
. 4 3o ‘
¥, - 1 -‘;ggi‘ :
e P ILi* E B -
4 L e waty, . . .
. dol? ‘ o
| I i : ’
mﬁ'cﬁ@u@wuﬂ— HIROS0 LIMAED )
1 e __ —(’ o '
’ E tmﬂ- ﬁl E*I 3:3-1 SAKURAGAOKA, FUCHU-SHI,
— ‘ ONRETERTEA AR 1 TT26-0006 HIROSHIMA-PREF,JAPAN 7280006 4 e A
h - TEL:{0B47340-008840 FAX:47-6108 TEL:81-847-40-0088 FAX:6}-B47-47-6108 "y e
; . HIRODAOD hﬂpi]rqodel.hlrohn.qq.jpl ) : htip://madel.hirobo.co.jp/anglish/ ' e
. 5. : - T :
G . o . .
. - "
. . by - E‘L
) ' -~ ' L I
r . i
T * -
T w -4“\ :
2 fanke
, ) i, 1 . . Y
. . - }}' .4: - .
- }f .“
E S et
’ w, li_-- ‘- '»vw}j ‘-‘ ¥
. e Tor ?‘ c
L Rt I
, . S
: K : . E I SR NS
- . ; N SR
: AL EE Note - . ' R ;
DEBONBO—BE 1B W CERT 52 LUBL SR TVET, 3 — =
OABORBI= T, BRFEL uhazsﬁm._ ERBET, :ngi 9 E 132 . g ;ﬁﬁﬁgﬁﬂ
| GAEBOWBIOWTHLEMLTHUETH, T-CTWEAPERY. RRONE L BR FR10%F " T
EDTENBNELLD, t.—ﬁw—eumrnsﬁuw LET.. . oo |TERISE 5B v EIREAT
QERLLBRIOVTR@BIIP P DS TREFALAPBETOT, ITR<EEL, + | FRIBENA # 4 BRFTT
(DReproduction of this manual, or.any part thereot Is strictly prohibited. R L First printing. . December, 1997
@The contents of this manual are subject to change wm'lout prior notice. | % o Second printing~ February, 1998
T Every effort has been made to ensure that this manual is complete and correct. Should there, . Third printing "~ May, 2003
however, be any oversights, mistakes or omissions that come to your attention, please inform . | EAanvh nrintina - Navamhbar 200






